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Notes for using this parts book

1 This book was prepared based on information available in Nobember 2002,
2 Parts are subject to changes in design without prior notice.

...............

4 if the symbol * is found in the " Parts No." column, refer to the different parts lists,
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gauge parts list on page 60-68.
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A . kB8 / Machine body
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A . E{&B8f& / Machine body

REF.NO CODE TY EL AL NAME OF PARTS RM
4 104450101 2|7'htu8 RUBBER CAP, 8
6 117834001 1|TAhtE135 RUBBER CAP, 135
7 140392009 2(F1 7% OIL CAP
10 104450101 3|la’'Lt8 RUBBER CAP, B
1 104449001 1|3 LE15.5 RUEBER CAP, 155
12 537915009 1|~ an-R BED COVER, R
13-1 $53119001 1|~ dn-LF BED COVER, LF
13-2 553120001 1|~"9Min"-LR BED COVER, LR
14 106629002 8|4k 4.37 SCREW, SM4.37
15 017680512 2|&NH4.37%5 BOLT, SM4.37%5
16 $23337001 1T ht18.5 RUBBER CAP, 18.5
17 842750209 1204503 FACE PLATE ASSY
17-1 S42751100 1A% FACE PLATE
17-2 542752000 1| 22440 % F-PLATE PACKING
17-3 117834001 2|Th#135 RUBBER CAP, 135
18 062711012 3|+~ 2476-32X10 SCREW, PAN SM4.76-32X10
22 152842059 t|AthThn 3 SHUTTLE RACE COVER ASSY
23 S57925001 2|14 43476.95 SHOULDER SCREW, 8M6.35
24 109239002 2| 3 h R WAVE WASHER
25 $55208000 1|FoE vhn- THREAD TAKE-UP LEVER COVER
26 062681012 1|4 3437-40X10 SCREW, PAN SM4,37-40X10
28 S$20164001 1|3 A3 RUBBER CAP, 13
3 $44010001 1|13’ heV11.5 RURBBER CAP, 115
33 551480009 119" nivHaG-9 RUBBER CAP, MG-2
34 100645003 11410 % WASHER
35 025080132 2|b5% h'ALa08 WASHER, PLAINS 8
40 $51098000 1| Y9AAN ~IM FRAME BIDE COVER, IM
41 559920001 2~ MEIN=SF2n BELT COVER SUPPORT FILLAR
42 062711012 4|1A"3476-32%10 SCREW, PAN SW4,76-32X10
43 150592001 1|3 A6 RUBBER CAP, 16
400 104450101 1|3 A8 RUBBER CAP, 8
401 140382009 1{F 74 CIL CAP
402 $51481001 1|my4 54 344 NEEDLE PLATE AUXILIARY PLATE
403 106629002 Blvigi 437 SCREW, SM4.37
404 S51459001 2|& AT ALUXILIARY PLATE SUPPORT
405 062781012 4|+~"21595-28X10 SCREW, PAN SM5.95-28X10
406 025080232 4|e7H h'3F296 [WASHER, PLAIN M &
407 sS10081201 4| akl 3 b ALXILIARY PLATE SUPPORT
408 080680712 4| { oM 437-40X7 SCREW, BIND SM4.37-40X7
700 117936001 | 3|ThEv9.4 IRUBBER CAP. 9.4
701 S02445001 1| 74uh™=h"= FINGER GUARD
702 025350236 2|74 872935 WASHER, PLAIN M 35
703 554145001 1hArhn - STEPPING COVER
704 107321003 118°v25°4.76 SHOULDER SCREW, SM4.76
705 107017002 1[Fan' 24742 IWAVE WASHER
706 080870612 1| £ 357-40X6 SCREW, BIND SM3.57-40X5
707 S43007209 1|yt - FRAME SIDE COVER
708 $41290301 1|OYSHHr1an %y 0YS SETTING PLATE PACKING
709 S41060109 1| Ahii4 BLIND PLATE
710 082710812 4|4A"3476-32X8 SCREW, PAN SM4.76-32X8
711 082710812 2|3~ 1476-32X8 SCREW, PAN SM4.76-32X8
712 104449001 1|13 AtA15.5 RUBBERCAP, 155
713 104449001 1|3 At16.5 RUBBER CAP, 155
920 S44629001 1|EZ-Y E-MARK
118-P34-050



B1 . _Lbi#d - $H4&E4& / Upper shaft and needle bar mechanism
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B1 . L& &H4#&B86k / Upper shaft and needle bar mechanism

REF.NO CODE [aTy Lo NAME OF PARTS RM
1 555103101 19795 |UPPER SHAFT
2 845147101 1950909k 0z CRANK ROD ASSY
2-1 144712001 2|r2'4.76 SCREW, SM4.75
3 S48582001 1|97, 9450 F UPPER SHAFT BUSH, F
4 855104001 1|AFAM 54 THRUST WASHER
5 014780622 17THA4576.350%°2 SET SCREW, SOCKET (CP) $M6.35
is 140726000 1975 h 440 UPPER SHAFT BUSH, M
7 072830260 2|~FYLS a302vY |BALL BEARING, 6302vV
8 116920001 P IRIAMY RING, THRUST
9 048150142 175 93%5¢15 RETAINING RING, EXTERNAL C15
12 $49584000 17495490 THREAD TAKE-UP CRANK, D
13 100250001 104337714 SCREW, SM7.14
14 014770632 2|7 HhE":635-40X6 SET SCREW, SOCKET{CF) SM5.35X6
15 S55877001 1| 433763504 s SET SCREW, (CP) SM6.35-40X4
16 §55105001 1| nJE I THREAD TAKE-UP LEVER S8ET
16-1 549587001 1|Fut AT THREAD TAKE-UP SUPPORT
16-2 $49588001 1| 7oL Wk THREAD TAKE-UP LEVER
16-3 S47091001 1[FoE TS ) THREAD TAKE-UP SUPPORT SHAFT
16-4 $49589001 1| ANE 9504 NEEDLE BAR CRANK
16-5 145465001 134457357 SCREW, SM3.57-40X6 L
16-6 549689001  AVE o (V) MNEEDLE BAR CONMECTING ROD
16-7 S42756101 1| nF S % NEEDLE BAR CLAMP
16-8 062680712 1]F4'2437-40%7 SCREW, PAN SM4.7340)7
16-9 147777000 2|z AN NEEDLE BEARING
17 014780622 1|FHEA3i 6.350% 2 SET SCREW, SOCKET (CP) SM5.35
18 102630001 1| E P a7 NEEDLE BAR GUIDE SLIDE BLOCK
19 549593000 GV oL NEEDLE BAR GUIDE
20 100242003 2|%445°3.57 SCREW, SM3.57-40X5
21 155578000 2|7 L2 RUBBER CAP, 7.2
22 S02269001 1]k NEEDLE BAR
23 144458001 1|75T95b 4337357 SET SCREW, SM3.57-40X4.5
24 152242001 1|k Aa N0 NEDDLE BAR BUSH, U
25 152243001 1| R0 NEEDLE BAR BUSH, D
<EW%A> < For Heavy—weight materials™>
26 $37928019 1|552nYDPX17NY <#19> |NEEDLE, DPX17NY <#19>
. eV " OPTION PARTS ”
< EHR> < For Medium-weight materials>
26 107415014 1|52 DPX5 <#14> [NEEDLE, DPX5 <#14>
<EEWH > < For Extra heavy-weight materials >
26 145648025 1|324n)DPX17 <#25> |NEEDLE, DPX17 <H§25>
118-P34-123



B2. &l - $H¥EB8E: / Upper shatt and needle bar mechanism
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B2 . L& -#t#&M{% / Upper shaft and needle bar mechanism

REF.NO CODE |aTy e hof NAME OF PARTS RM
30 552834201 U4 7-1)4s TIMING PULLEY ASSY, U
30-1 856017000 19774977y UPPER SHAFT PULLEY
30-2 $56018000 17=UAN - PULLEY SPACER
30-3 556010001 1|7-0"% PULLEY WASHER
30-4 018401236 3|FHE Lbax12 BOLT, SOCKET M4X12
30-5 028040246 3Nt 3e-4 WASHER, SPRING 24
31 $55572001 2|7+ h4':595-28X10 SET SCREW, SOCKET(CP)SM5.95X10
35 $52838000 1|7V A2 A b UPPER SHAFT TIMING BELT
36 552839200 1|IME=47"5 Y MOTOR BRACKET, IM
37 018083022 3|7+ Lhsxao BOLT, SOCKET M8X30
38 028080242 3|WaAH i he-8 WASHER, SPRING 2-8
39 025080232 3|34 H 27198 WASHER, PLAINM 8
41 018062022 1|FH4sb6X20 BOLT, SOCKET MEX20
42 018062522 1|7 A6X25 BOLT, SOCKET M6X25
43 021080102 1{FHiki1v26 NUT, 1 M8
44 S47270001 4|PHE M 726X30 BOLT, SOCKET (S/P WASHERMBX30
47 552836000 1IME{39 7 -)a2)s MOTOR TIMING PULLEY 32 ASSY
48 855572001 1|7+5# 3595-28X10 SET SCREW, SOCKET(CP)SMS5.95X10
49 017680512 1|# L4375 BOLT, SM4.37X5
50 857976001 1[N AU AT BELT ADJUSTING PLATE A ASSY
50-1 S57977001 1A RFFIHEYASA BELT ADJUSTING PLATE, A
50-2 047301242 A7) v AWS PIN, SPRING ROLL AW3
51 $57978001 1AnbFao 448 BELT ADJUSTING PLATE, B
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C1 . U B%/ Feed mechanism
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C1 . iX'JB4f& / Feed mechanism

REF.NO CODE [aTy Ersdy NAME OF PARTS
1 851857101 1[XF5)Ln-10045% X-FEED LEVER ASSY, 100
1-1 S42087101 1 XA 9’ -100 X-FEED LEVER, 100
1-2 851858001 1XFILn-24 X-FEED LEVER COVER
1-3 153924001 1|7Zhb FELT
1-4 108802001 113 E4X4 WICK, 4X4 L=250
1-5 S37932101 1|39YhhA0 FEED CAM ROLLER
1-6 $37833001 113074 ROLLER SHAFT
1-7 014760622 1|7++i3475.95 SET SCREW, SOCKET SM5.5
2 837934101 1| XF =230 X-FEED LEVER BUSH
3 183493001 112995 bbb h5-4z F-SHAFT SET SCREW COLLAR ASSY
31 S09212001 1|2V hh5- SET SCREW GOLLAR
3.2 101706001 2|ki4476.35 SET SCREW, SM6.35-40X5.5
4 153393001 ERE LU Ve o WASHER
5 0710478650 1|7%%1%3/18 BEARING BALL, 3/16
& 014760622 1[7+44575.95 SET SCREW, SOCKET SM5.95
7 S42069001 1|YHULn"-8043 Y-FEED LEVER ASSY, 60
71 S42070001 1|Y+9ULn"-60 Y-FEED LEVER, 60
7-2 S37832101 11 49hhan FEED CAM ROLLER
7-3 $37933001 1]20%°8 |ROLLER SHAFT
7-4 014760622 1|7+kA%475.95 SET SCREW, SOCKET SM5.95
7-5 152973001 1193E¥4X4 WICK, 4X4 L=170
8 152760051 b2 v I ] TACK WIDTH FEED LEVER SHAFT
g 048180142 1| M 30018 RETAINING RING, EXTERNAL C18
10 152756001 2[AFAM I #18 WASHER, THRUST 18
11 014760622 1|7ThA%375.95 SET SCREW, SOCKET SM5.95
12 541703000 1|PM7 55 94X |PM BRACKET, X
13 S53000001 1{hAX100 X-FEED GAM, 100
14 014760622 2|7+ FA%35.95 SET SCREW, SOCKET SM5.95
15 S41705001 11hAY 5% CAM SHAFT, X
18 070688850 3|53 ) 6BBZZNR [BALL BEARING, 688ZZNR
17 551099000 1|PMZ 34 9bY PM BRACKET., Y
18 851100001 1F9Yh A7 55980 Y-FEED CAM BRACKET, 60
19 S53100001 1|4 9H ALY 60 Y-FEED GAM, 60
20 014760622 2|7 TH4457595 SET SCREW, SOCKET SM5.95
21 51101001 1|hLi oy CAM SHAFT, ¥
22 070888850 2|93 i 688ZZNR BALL BEARING, 688ZZNR
23 S37940001 2|14F% 2 POSITIONING PIN
24 062681012 21+~ 1437-40X10 SCREW, PAN SM4.37-40X10
25 551103001 1|€9kh7- SET SCREW COLLAR
26 014760622 2|7 ¥bA2 595 SET SCREW, SOCKET SM5.85
27 S37942100 40TV NT8 COUPLING HUB, 8
28 S37944000 2ABUTYLY AN -4 COUPLING SPACER
29 014760622 8|FHhA%L 595 SET SCREW, SOCKET SM5.95
30 S51462001 U oT b i7X HOME POSITION DOG, X
31 51463001 W o ey HOME POSITION DOG, Y
32 060680712 2| 4N 437-40XT SCREW, BIND SM4.37-40X7
33 $53108001 1XE-pyh 44 X-SENSOR SETTING PLATE
34 018400632 1|7FHE LH4X6 BOLT, SOCKET M4X6
35 025040232 1EFY D 3F174 WASHER, PLAIN M 4
36 853109001 1| XA b & 4 X-SENSOR SETTING BASE
37 S51465001 1| Y& {4 Y-SENSOR SETTING PLATE
38 062680612 1|F424.37-90X6 SCREW, PAN SM4.37-40X6
39 §51856001 1| F T APt {45F FEED BRACKET GUIDE PLATE, F
40 145318001 4|3 437 SCREW, SM4.37
41 $42083001 1T A7 19R FEED BRACKET GUIDE PLATE. R
42 145318001 2|¥433,74.37 SCREW, SM4.37 .
43 100032004 2043847437 SCREW, FLAT SM4.37-40X3
44 $42084101 1|44 443 FEED BRACKET ASSY
44-1 156076101 1139044 FEED BRACKET
44.2 153377001 2[P0A3X17.8 ROLLER, A 3X17.8
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C1. % U B8 / Feed mechanism
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C1 . XY B3R / Feed mechanism

REF.NO CODE |aTy EAg NAME OF PARTS RM
44-3 153378001 2{# 4 {an FEED GUIDE ROLLER
44-4 148133001 2|an ROLLER
44-5 158108001 1|85 450haeh: T-WIDTH REGULATOR BLOCK ASSY
44-6 156109001 1ho4 SPACER
44-7 156077001 1{AMF hv FEED GUIDE SLIDE BLOCK
44-8 156080000 1|7T0b FELT
44.9 153380001 1|32 hdaess T-LENGTH REGULATOR BLOCK ASSY
44-10 542086001 1 YELn-74 Y-FEED LEVER COVER
44-11 014760622 1|FFhias 595 SET SCREW, SOCKET SM5.95
45 153383001 2149 fhAA SPACER
46 153384001 2=tz RETAINER ASSY
47-1 153381001 1|F8 shn'-L FEED BRACKET COVER, L
53 $59892001 417+& b F43T-40X5 BOLT, SOCHKET §M4.37-40X5
54 025680232 2|e39 ' H3F194.37 WASHER, PLAIN M 4.37
55 0626706812 1|#~"2357-40X6 SCREW, PAN SM3.57-40%5
A TanuE T " OPTION PARTS ™
< IEsE> < For Work clamp arm 8" >
47-2 153392001 14 fhn'-5 FEED BRACKET COVER, 8
<ITF—H> < For Pneumatic type >
47-3 551880001 AP & Thn-LLyz [FEED BRACKET COVER ASSY, LL
118-P34-202
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C2.3% ) pi4% / Feed mechanism
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C2 . 3 Bi{z% / Feed mechanism

REF.NO CODE |QTYy EwAS NAME OF PARTS RM

48 100197002 2|44 WASHER
49 538110001 2|# L H595-28X14 BOLT, W/SOCKET SM5.95-28)14
50 018501022 2|7k LH5X10 BOLT, SOCKET M5X10
91 553091001 1|4 LI9T 9:434EL 7= WORK CLAMP ARM ASSY, 434F PNEU
g1-1 541658000 1|4 197 Z3417- WORK CLAMP ARM, 734 PNEUMATIC
g1-2 553082001 2|H4197 L —F |WORK CLAMP ARM LEVER, F
91-3 S10377104 1|17 bn"-RR WORK CLAMP ARM LEVER, RR
91-4 510378101 1A 97 L -RL WORK CLAMP ARM LEVER, RL
g1-5 $10058001 1{AFIF L =" W-CLAMP ARM LEVER SHAFT
91-6 821775001 1|&7kh5-53 SET SCREW COLLAR ASSY
91-6-1 139096001 1|&%kh5- SET SCREW COLLAR
91-6-2 014680422 2| 7HH AR 4370 SET SCREW, SOCKET (CP) SM4.37
91-7 143591001 1| AFAM)AS THRUST RING
91-8 048050342 1|kF#7E5 RETAINING RING, E5
g1-9 014780822 1{FFH425'65.95 SET SCREW, SOCKET SM5.95
81-10 025040232 27 25194 WASHER, PLAINM 4
a1-11 018400822 2|FHE L H4x6 BOLT, SOCKET Mdxs
91-12 S41660001 2|#4 1P AMETT- WORK CLAMP, 434E PNUMATIC
91-13 153369001 2|1HHIFAAY I HA WORK CLAMP GUIDE PLATE, A
91-14 153370001 1|7 4B WORK CLAMP GUIDE PLATE, B
91-15 107038003 84745 3.57 SCREW, FLAT SM3.57
91-18 $53094001 1Py CYLINDER SUPPORT
91-17 $53095000 2[TPIN 4 15-18 AIR CYLINDER, 15-18
91-18 518415101 2|n-72=FQ4M5 HALF UNION :Q4dM5
91-19 S03800001 2|91 AL CLEVIS PIN
91-20 048040342 4| Fi7E4 RETAINING RING, E4
91-21 553096001 20995 9%'F CYLINDER JOINT
91-22 110168001 2|3y ROLLER SHAFT
91-23 $41271000 2|TLE M5 ELBOW, M5

TA T EE T “ OPTION PARTS ”
903 $51102001 1|44 T 7 434EMK2TT- WOREK CLAMP, 434EMK2 AIR
118-P34-202
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C3.xx UM (7,3 28k&) / Feed mechanism (Option parts)

<—#8ET A | For Work elamp of one body type =

<& wFMIEEAR / For One - touch < ¥—v8& [ Guage parls >
work clamp assy >

< R TEEKERA / For Inner clamping device >

200-3 691 100-3

118-P34-202
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C3. EJBR (X7 av i) | Feed mechanism (Option parts)

REF NO CODE |aTy A NAME OF PARTS RM

100-4 544942001 1|45 49434ESF-2 |FEED PLATE, 434ESF-2

200-4-1 548545001 1|3 I J434ESF-2 WORK CLAMP, LEFT 434ESF-2

200-4-2 546544001 1| 134 434ESF-2 WORK CLAMP, RIGHT 434ESF-2
<—kEBIA> < For Work clamp of one body type >

100-4 544942001 1|47 444 34ESF-2 FEED PLATE, 434ESF-2

200-5 SA1939001 1|AH1434E5F WORK CLAMP, 434E5F
< SyFRTiRER> < For One~touch work clamp assy>

210-7-1 544941001 1|49 TR )434ESF WORK CLAMP, LEFT 434ESF

210-7-2 544940001 1|44 154 434ESF |WORK CLAMP, RIGHT '434ESF

302 $43990001 1|OTAHI/4434EAHT --- - t=0.5 |OT WORK CLAMP ASSY, A 434E #essereemmnrens +=0.5

302 S$43001001 1|OTAY L 4434EBH2 ------ t=1.0 |OT WORK CLAMP ASSY, B 434E =-=rrrinssnres +=1.0

302 $423992001 1|OTAYIAH434ECHE =-=-=-t=1.5 [OT WORK CLAMP ASSY, C AB4E ---rrv-rreesensi=1.§
e s - <ZGauge parts>

905 554984001 11454 12434EMK2 GAUGE ASSY, 434EMK2

805-1 552100001 VP TEVLE] HOME POSITION STANDARD PLATE

905-2 540055001 2|32 SCREW, W/SOCKET 5M4.37
<PRIFEEER> < For Inner clamping device >

-|100-3 543459001 1137 457°749434R1 FEED PLATE BLANK, 434R1

200-3 154256101 1| I 47" 354 ORK CLAMP PLATE BLANK, A

690-1 154297001 1|H4TH50498 WORK CLAMP CRANK, §

690-2 S04516001 1|FH4xh5088 WORK CLAMP CRANK, 55

691 154291001 HERATEF I WORK CLAMP PLATE HOLDER, 5

118-P34-202
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D . #HI 5B / Work clamp lifter mechanism

" %71 a85 fOPTION PARTS "
T26-2 T26-3
g B2
5 51”/
#5.5 3
726-4 726-5
% $1.6
&6 | .
a0 405

726-6

H2.5

bd

< @ EA®S / For Supply parts >

790

15
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D . #x_E/7BIf% / Work clamp lifter mechanism

REF.NO CODE |aTy AL NAME OF PARTS RM
700 S58103001 1|hArst g ThhBgs STEPPING W-CLAMP CAM ASSY, B
702 £43693000 1|t vty STEPPING WORK CLAMP CON. ROD
703 623033000 11585 Iy reg05vY BALL BEARING, 6805V
704 150480001 1|U-UDFpLn’~4"H U-UD FEED LIFTER LEVER SHAFT
705 150451001 1{#%an FEED ROLLER
706 107453001 2|03 [WASHER
707 021750102 1|1¥2+vh556-32 NUT, 1 SM556-32
708 S17871101 a4 197 R STEPPING WORK CLAMP ARM, R
709 017751412 1|# 1L b5.56X14 BOLT, SM5.56X14
710 $42839101 1A 93197 F STEPPING WORK CLAMP ARM, F
711 148198000 1| PPERSE T A90L BUSH, L
712 148197000 1| 9TAZ T AAR BUSH, R
713 £42840101 Nhrnshhz STEPPING LINK ASSY
714 155167002 21543558 SHOULDER SCREW, 5M5.56
715 S42880001 1|#¥Td'd3a PRESSER BAR, SIDE
718 145472001 1|F4zd' 240 PRESSER BAR BUSH
T17 531012001 1| F¥IFEvY PRESSER ADJUSTING SCREW
718 $31013001 117308925359 PRESSER ADJUSTING NUT
718 $10111101 1HHTn'% IFRESSER BAR SPRING
720 $10112001 1| FIN AT o4 PRESSER BAR SPRING GUIDE
721 510113301 1Tk e s P-BAR CLAMP
722 062681212 1|FA"2437-40X12 SCREW, PAN SM4,37-40X12
723 510371001 1|44 IR 75— PRESSER BAR LIFTER
724 810372100 1) 8 s o9ay CUSHION
725 048040342 1|r#7E4 RETAINING RING, E4
726-1 S42849101 1|FHITYXA WORK CLAMP, XA
727 $13399001 19445735712 SCREW, SM3.57X12
728 S03677001 EEE |WASHER

T A Faue T “ OPTION PARTS ~
728-2 545131001 1|#HzFeXB WORK CLAMF, XB
726-3 S45132001 1|47 XC MK CLAMP, XC
726-4 S45133001 1|4417XD K CLAMP, XD
726-5 545134001 1|AHIFYXE WORK CLAMP, XE
726-6 545135001 1[AHT7HX WORK CLAMP, X

T WA T " For Supply parts ”
790 $33251001 HERANY |PRESSER BAR SPRING
118-P34-204
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E . T BEf: / Lower shaft mechanism

15 16 17

118-P34-305
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E . TEBI{E / Lower shaft mechanism

REF.NO CODE |QTY, LA NAME OF PARTS RM

1 141786001 1250009k 8 3y SHOULDER SCREW

2 100090004 1+9b7.14 NUT, SM7.14

3 014680622 1|7F 27437083 SET SCREW, SOCKET (CP} SM4.37
4 152245101 1|39 0% v |ROCK GEAR

5 537978251 137 9% ¥ ROCK GEAR SHAFT

& 181895001 1[99 SET SCREW COLLAR ASSY
|6-1 101706001 2|k iRir6.35 SET SCREW, SM8.35-40X5.5

7 014760622 2|17+h444'595 SET SCREW, SOCKET SM5.95
8 853207001 1|04 003 ILOWER SHAFT ASSY

4] 555213001 157 5241 LOWER SHAFT BUSH

10 014760622 1|7++444°595 SET SCREW, SOCKET SM5.95
11 152678201 1hvF30¢74° ) ADJUSTING STUD

12 081003670 1|00’ PwW3 O-RING, PW3

13 849609001 1|&7kh5-93 SET SCREW COLLAR ASSY
13-1 014770822 2|{THhidi 63504 s SET SCREW, SOCKET (CP) SM5.35
14-1 $55927101 1|F+h2a44: SHUTTLE RACE BASE ASSY
14-1-1 855216101 1|F+hze4 SHUTTLE RACE BASE

14-1-2 $02429101 1A 74 SHUTTLE RAGE THREAD GUIDE
14-1-3 062660412 2|F471318-40X4 SCREW, PAN SM3.18-40X4
14-1-4 152683101 2(FThTM iy S-RACE BASE SETTING CLAW
14-1-5 152684101 2|FthTIY A SPRING, COMPRESSION
14-1-8 402887001 2| %382 ASHER, 3.2

14-1-7 082660712 214473318-40X7 SCREW, PAN SM3,18-40X7
14-1-8 S09043000 2|71k FELT

14-1-8 549981000 2{9zEaX3 WICK, 3X3 =380

14-1-10 S49626000 1|93eE3X3 WICK, 3X3 L=300

14-1-11 S$49685000 1|93EE3X3 WICK, 3%3 L=100

15 014760622 1|7Th#35°5.95 SET SCREW, SOCKET SM5.95
16 152678201 1|H3F39095°5 ADJUSTING STUD

17 081003870 1|04 PW3 O-RING, PW3

18 048070342 1|kA7ET RETAINING RING, E7

19 555215001 1|F34n-HR DRIVER, HR

20 018501232 1|7+& AM5X12 BOLT, SOCKET M5X12

21 - 1|$1hv SHUTTLE RACE BASE

22 * 1|hInass SHUTTLE HOOK ASSY, W/BOX
23 S16280001 1|z} LE-5-4X19.8 NEEDLE ROLLER, 4X19.8

24 * 1|&E Ar-A05 BOBBIN CASE ASSY

24-1 - 1FREH-AFATon' % TENSION SPRING

24-2 * & r-An' 255" SCREW

24-3 * 1997 dn % TI-SPIN SPRING

25 * 1EE s BOBBIN

27 S55658000 1[h37LhE FELT

28 $55214000 1|hv7xabT FELT HOLDER

28 S55140001 1|44+ SUPPORT

30 123882001 15 03'4.37 STUD SCREW 4.37

31 103810002 155040 254 % WAVE WASHER

32 025770232 EFH " +7276.35 WASHER, PLAIN M 6.35

T HERNR T " For Supply parts "

14-2 559888001 114 4hesf hztyh SHUTTLE RACE BASE SET
14-2-1 558885001 A EE LRIV H SHUTTLE RACE BASE ASSY
14-2-1-1 S55216101 1|#thesdf SHUTTLE RACE BASE
14.2-1-2 S02429101 1|h24{b 7ot 4 SHUTTLE RAGE THREAD GUIDE
14-2-1.3 062660412 2|+41318-40X4 SCREW, PAN SM3,18-40%4
14-2-1-4 152683101 2| Adhehuiy s S-RACE BASE SETTING CLAW
14-2-1-5 152684101 2| FFhTHY AR SPRING, COMPRESSION
14-2-1-6 402887001 2194 %32 WASHER, 3.2

14-2-1-7 062660712 2[+A318-40X7 SCREW, PAN SM3.18-40X7
14.2-1-8 S09043000 270k [FELT

14-2-1-9 S59856001 2|71k FELT, L=380

118-P34-305
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E . F#hB8& / Lower shaft mechanism

-2-2
14.2-1-9 14.2-2 14'2'1'9;_.-’

118-P34-305
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E . FTEIES{Z / Lower shaft mechanism

REF.NO CODE |QTY Bl A NAME OF PARTS RM
14-2-1-10 557865000 1]|93EE3X3 {WICK, 3X3 L=515
14-2-1-11 8559886001 1[7TA+ FELT, L=360
14-2-2 S50529000 Ale =327 OlL TUBE, L=320
118-P34-305




F. #&:8REM6E / Lubrication

7

54 3635 53
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F . #&iBTHE / Lubrication

REF.NO CODE |QTY =T NAME OF PARTS RM

1 S49952000 HAIAF YR OIL GAUGE WINDOW

2 507333001 1|A45Fn'(7's OIL FEEDING PIPE, 5

3 507456000 1|’ =RF2-7 OIL TUBE, L=160

4 148738000 1|%:k% WICK, =335

5 107149001 1| 7TIkb FELT
(] S37883001 1190 anattr WICK SUPPORT

7 062680612 1|4~ 24.37-40X6 SCREW, PAN SM4.37-40X6
8 025680232 1|34 8 2719437 [WASHER, PLAIN M 4.37

g 028680242 1|34 40-4.37 WASHER, SPRING 2-4.37
10 810478000 1|09 %2%27Th} FELT

11 $34986000 (= F =0 OIL TUBE, L=135

12 S49982000 UHSFVE WICK, 4X4 L=400

13 107149001 2|7zt FELT

14 549359001 1178 w4224 T WICK SUPPORT

15 S$10162201 1|nE SEESHT WICK SUPPORT

16 060670512 1|W 15k 357-40X5 SCREW, BIND SM3.57-40X5
17 549620000 2|t zhF2-7 OIL TUBE, L=340

18 $49957000 1|93k E4X4 WICK, 4¥4 =700

19 S49622000 1| 9iEE4X4 WICK, 4X4 L=130

20 S49883000 1|93kE4X4 WICK, 4X4 =800

21 S49984000 1{E55EE FLAT WICK, L=200

22 104567101 1|93ee99z WICK SUPPORT

24 542827200 1| AT IIAE FELT

25 S37986000 1|E' =327 QOIL TUBE, L=440

28 518093100 1|73 E4X4 WICK, 4%4 L=1100

27 145547001 1| F1-7HN4 TUBE HOLDER

28 062670512 1|FA"335740X5 SCREW, PAN SM3.57-40X5
29 837987001 1|59 dadasiz OWER SHAFT WICK SUPPORT
30 S37988000 1545 %291 710Lk LOWER SHAFT WICK FELT
31 062680612 1|74734.37-40X5 SCREW, PAN SM4.37-40X6
a2 S09043000 1|74+ FELT

33 152948001 IEES i OIL GAUGE WINDOW

a4 849623000 1| =052 OIL TUBE, L=280

35 549624000 1|E°=AF2-7 OIL TUBE, L=260

35 S49625000 =525 OIL TUBE, L=160

38 152089001 2|3-+441ht CORD HOLDER

39 062670512 2|F4"1357-40X5 SCREW, PAN SM3.57-4005
40 148738000 1|93k% WICK, L=335

41 148738000 1|93k% WICK, L=335

42 152056001 1|73EE4X4 WICK, 44 L=500

a4 228475000 3|45hn ub1.9X80 CABLE TIE, 1.9X80

45 153924001 1|71 FELT

46 S49957000 1]|93EE4X4 WICK, 4X4 L=700

47 549958000 1|93 E4%4 WICK, 4%4 L=70

483 549985000 (=5 OIL TUBE, L=170

49 $49986000 1|EzAF1-7 OIL TUBE, L=110

50 $49987000 1| =527 OIL TUBE, L=150

51 $49995001 13-+ 4¥Tha CORD SUPPORT

52 0682670512 1|34 3357-40X5 SCREW, PAN SM3.57-40)5
53 S49618000 1| =-hF2-7" OIL TUBE, L=210

54 S$55658000 1|95% CK, L=300

310 SA2210001 11X ML =70k X-FEED LEVER FELT

700 509043000 2{7znk FELT

701 108802001 1|43 E4X4 WICK, 44 | =250

702 104567101 119z WICK SUPFORT

703 140647101 1|a-+4¥4z {CORD HOLDER

704 062670612 1|+~ "31357-40X6 SCREW, PAN SM3.57-40X6
118-P34-350
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. ¥l 2-B86% / Threading mechanism

"FFaHR
{ OFTION PARTS "

&— 31

" #7388 [ OPTION PARTS "

<s$gp#mA / For Medium-weight materials > < @E# A/ For Extra heavy-weight materials >

118-P34-401



G . RBE-MH& / Threading mechanism

REF.NO CODE [QTY Bl AL NAME OF PARTS RM
1 S53007001 1|P-h4bsF ARM THREAD GUIDE
2 062710612 1[{FA"21476-32X6 SCREW, PAN SM4.76-32X6
3 S49627001 1{F-LAMhor ARM THREAD GUIDE
4 080670612 1[4k 357-40X6 SCREW, BIND SM3.57-40%6
5 $51859101 1|F-LAPF T4 ARM THREAD GUIDE
|e 060670612 1| {2 357-40X6 SCREW, BIND SM3.57-40X6
8 152872001 IS EV T K TENSION BRACKET
9 114294001 10wy O-RING
<F¥E> <For Heavy—weight materials >
10-2 144588001 1|{HHn"2B THREAD TAKE-UP SPRING, B
11 $12699000 1/t TENSION RELEASE PIN
12 116922001 1|4Faed S TENSION STUD
13 531032001 1|43+ TENSION NUT
<EHR> < For Heavy—-weight materials 2>
14-2 107608001 1|437n'% TENSION SPRING, H
15 158805001 1|4FFa94 544 TENSION DISC PRESSER
18 145446001 2| fhFantts TENSION DISC
17 100402004 1| 443357 SET SCREW, SM3.57
18 $10469001 1|7++433°5.95 SET SCREW, SOCKET SM5.95
19 115186001 1|22/ 399%™ IMAIN TENSION STUD
20 100136001 1|43k TENSION NUT
21 115188001 1A/ FFa%en TENSION SFRING
22 145446001 2| (AT TENSION DISC
23 152889001 1|2944 iy THREAD RETAINER
24 062670612 2[$4"3357-40X86 SCREW, PAN SM3.57-40X6
<[EHf> < For Heavy—weight materials >
25-2 S02438001 1A S RToFAA N-BAR THREAD GUIDE, A
26 152891101 1| NIE IAIRDAT A N-BAR BUSH THREAD GUIDE, D
33 512441001 1[FIFW RITH Y % ASHER
T AT “ OPTION PARTS ~
<thEHA> <For Medium—weight materials >
10-1 145519001 1|4HYn'3 THREAD TAKE-UP SPRING
14-1 104525001 145354 TENSION SPRING
251 $41222101 1|ni& S+ PuT4B |NEEDLE BAR THREAD GUIDE, B
<{EE#HA> < For Extra heavy-weight materials>
10-2 144588001 1|4 4B THREAD TAKE-UP SPRING, B
14-3 806548001 Bk e TENSION SPRING, C
25-3 502439001 1 1 b Fot4B N-BAR THREAD GUIDE, B
27 152881001 1| TFb 44492 NEEDLE COOLER ASSY
28 014760632 T TH47 L 595-28X6 SET SCREW, SOCKET (CF)SM5.95%8
29 152883000 1|7T08XT55 FELT, 8X15.5
30 152884001 1|3l M5 NEEDLE COOLER THREAD GUIDE
31 062670412 1]$4°3357-40X4 SCREW, PAN SM3.57-404
118-P34-401

24



H . %%P3{% / Bobbin winder mechanism

G2

4

1-11

1-14
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H. #%R# / Bobbin winder mechanism

REF.NO CODE [Q'TY! b Ao NAME OF PARTS RM
1 S37990509 1|99749% TOP COVER ASSY
11 SA1587001 19974932 UPPER COVER $UB ASSY
1-2 §37992100 1149397 BOBBIN WINDER ARIM
1-3 S37993000 1402 PLATE SPRING
1-4 048100142 1|F4757939C 10 [RETAINING RING, EXTERNAL C10
1-5 S37994001 X EVEVL BOBBIN WINDER CLAW STUD
1-6 S37865101 1FE 9T BOBBIN PRESSER
1-7 100402004 1|bi#73.57 SET SCREW, SM3.57
-8 $37996001 1|4Fe%92 BOBBIN WINDER CLAW
1-9 014680622 1|7HEA35 4.370%°S SET SCREW, SOCKET (CP) SM4.37
1-10 048050342 1|b+7E5 RETAINING RING, E5
1-11 537997001 1|412%4" BOBBIN WINDER SHAFT
1-12 154528001 14125007 BOEBIN WINDER WHEEL
1-13 120448001 1|7°47 RUBBER BAND
1-14 120950001 2| Pieuthias aay SET SCREW, (CP) SM4.37-40X3
1-15 510174000 e=UEL 6 DUST GUARD PLATE
1-16 S37998001 141R%97°'n'% SPRING
117 157968001 1|42 KNIFE
118 062680512 1|F4'3437-40X5 SCREW, PAN SM4,37-40%5
1-19 159574101 1|4HF3A5% TENSION STUD
1-20 100136001 1|43k TENSION NUT
1-21 144110001 1|V -n"f 3% % TENSION ADJUSTING SPRING
1-22 145446001 2|1M A TENSION DISC
1-23 144105000 1HFINUARITH % TENSION SPRING FLANGE WASHER
1-24 021680202 1|+9k2524.37 NUT, 2 8M4.37
1-25 141590001 BT V] THREADING BAR, U
1-26 100022004 2|4+9h5.95 NUT, SM5.05
1-27 025680232 1|e5% '3 F194.37 'WASHER, PLAIN M 4,37
2 062681212 2|1A"1437-40X12 SCREW, PAN SM4.37-40X12
3 (62680612 1{+4734.37-40X6 SCREW, PAN Sh4 37405
4 025680232 3|5 AT 194.37 WASHER, PLAIN M 4.37
118-P34-402



J . %4V BA% / Thread trimmer mechanism

54 53 51 52

a7
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J . &Y / Thread trimmer mechanism

REF NO CODE |Q'TY| [ NAME OF PARTS RM
1 5496829201 LELE T THREAD TRIMMER CAM
2 014770622 2|7Hh 4y 08508 s SET SCREW, SOCKET (CP) SM6.35
3 $38002201 1|2 B 4S SOLENDID SETTING PLATE
5 060681212 2{W{u"437-40x12 SCREW, BIND SM4.37-40%12
6 1545908000 12V oray SOLENQID CUSHION
7 S02852001 1[%h'% WASHER
8 £23836001 VI Z (NP S SOLENOID LEVER ASSY
81 502654001 1/ Ln’- SCOLENOID LEVER
8-2 0146880632 1|PHo% 3437-40X%6 SET SCREW, SOCKET (CF) SM4.,37
g S38003101 1|9 —Fobn"™ DRIVING LEVER PUSH LEVER
10 549845001 119 225°4.76 SHOULDER SCREW, SM4.75
11 538004002 IO -2 - <f2 B 2> |DRIVING LEVER STOPPER +++--- <Marked in 2>
11 £38004002 1| I =2 FAT e <f2H3> |DRIVING LEVER STOPPER +++:» < Marked in 3>
1 S38004004 1) =AMIA - <52B4> [DRIVING LEVER STOPPER -+rse- <Marked in 4>
12 $59893001 2| P+ L h437-40X10 BOLT, SOCKET 5M4.37-40X10
13 148847001 214 h % WASHER, PLAIN 4.76
14 159805001 R FAEYRS" ADJUSTING SCREW
15 105812003 1|F4h7.94 MUT, 5h7.54
16 S49644001 BTV o5 DRIVING LEVER GUIDE SHAFT
17 231071001 1|#918X15 BUSH, 8X15
18 832235001 R ETER S 0% SPRING, COMPRESSION
18 048070342 1|bA9ET RETAINING RING, E7
20 153596001 145 % WASHER
21 154596000 1|4 REUDALA =953 CUSHION
22 549646101 1Y Ibn =43 THREAD DRIVING LEVER ASSY
22-1 559874001 1| 4H09F b~ THREAD DRIVING LEVER
22.2 S59872001 1|4kY30 THREAD TRIMMER ROLLER
22-3 559871001 1% uai74.37 SHOULDER SCREW, SM4.37
22-4 S58873001 21%0°% ASHER, PLAIN
22-5 SA0046001 2| Fvra.37 NUT, Sh4,37
22-5 028680242 1 N340 52-4.37 WASHER, SPRING 2-4.37
23 014770822 1|7HhA45°6.355% s SET SCREW, SOCKET (CP) SMB.35
24 S02354001 2|5 T VRYB SHOULDER SCREW, B
25 100022005 2174595 [NUT, SM5.95
26 $49648001 1{/FUnvk 4z THREAD TRIMMER ROD ASSY
28-1 $49640001 1[4 YRy THREAD TRIMMER ROD
26-2 141492001 2993 T3 JOINT ASSY
26-3 100022005 2|19h5.95 NUT, $M5.95
20 S40650001 1|4~ THREAD TRIMMER LEVER
30 $10195101 1AM =4S THREAD TRIMMER LEVER SHAFT
31 110387001 1140 % WASHER, PLAIN SPECIAL 8
32 048060342 1|F47E6 RETAINING RING, E6
33 014760622 1|7TR 37585 SET SCREW, SOCKET SM5.95
34 $38011001 1|AMUEN DA R EXTENSION LEVER
35 S49651001 1| 3% SPRING HOOK
36 110233001 1|19 244'4.76 HOULDER SCREW, 5M4.76
37 110161004 1]F9k4.76 NUT, SM4.76
38 549954001 214" 134,78 WASHER, PLAIN 4.76
40 $38012001 1| Lyhuln =4z CONNECTING ROD LEVER ASSY
41 S10202201 1|Lsttn = LEVER SHAFT
42 121007001 1|79T94bF38°4.37 SET SCREW, 5M4.37
43 S38015001 1|n14% NEEDLE PLATE
44 $38016001 1|4 0Lh READ CONNECTING ROD
45 S49988001 AP IANTE MOVABLE KNIFE ASSY, N
46 510208001 AN IR v Lt=04>  |MOVABLE KNIFE SPACER «+««vssecnmner <t=04>
46 S10208002 1R IndH v ~<t=05>  |MOVABLE KNIFE SPAGER «ressstssnsenns <ED5>
46 $10208003 AR INEY e <t=08>  [MOVABLE KNIFE SPACER «++rseereriss <t=06>
47 S00705001 1|4V Int5- MOVABLE KNIFE COLLAR
48 510209101 1|443'4.37 SCREW, SM4.37
49 510210201 1|37 FIXED KNIFE
118-P34-403

28




J . %8V B / Thread trimmer mechanism

118-P34-403
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J . %10 BA{R / Thread trimmer mechanism

REF.NG CODE B A NAME OF PARTS RM
50 111140002 2 SCREW, SM2.38
51 100032004 2 SCREW, FLAT SM4.37-40X8
52 511244001 2 SCREW, SM4.37
53 * 1 (NEEDLE HOLE PLATE
54 100360003 2 SCREW, FLAT SM2.38
55 228475000 1157990 4K 1.9X80 CABLE TIE, 1.9X80
118-P34-403
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K . %3k B8 / Thread wiper mechanism

118-P34-405
L. #HuY B3R/ Thread take-up mechanism

118-P34-408
3




K. %3$.-B8{% / Thread wiper mechanism

REF.NO CODE  |QTY oA NAME OF PARTS RM
14 014760632 1|7+94'3585~28X86 SET SCREW, SOCKET (CP)SM5.85X6
15 1568206001 1[24n-A THREAD WIPER, A
503 021670202 1|#vk252357 NUT, 2 M3.57
504 $41205001 e+ WASHER, PLAIN
505 S41206001 1|4bn3in'2 THREAD WIPER SPRING
507 S25456001 3|75 Yy PLUNGER PIN
511 100645003 2|%h% WASHER
514 S37806108 1|92V hn'-E7% SOLENOID COVER LID, E
515 008400604 2|+}5A34X6 SCREW, TRUSS M4X5
700 S42859001 1[fbn3{LoAa0E T-WIPER CONNECTING ROD ASSY
701 842864101 1 MN=37"0: WIPER ARM ASSY
702 $13385001 1|%443°3.57X10 SCREW, SM3.57-40X10
703 $12668001 1|h5- COLLAR
704 100659001 1]8'9%5'3.18 SHOULDER SCREW, SM3.18
7085 021660102 1{F9k1ia3a8 MUT, 1 5M3.18
706 159111001 1|CIF9FFutin% CLUTCH GUIDE SPRING
707 062680512 2|+A"3437-40X5 SCREW, PAN SM4.37-40%5
708 $37147109 1| YL AF M9 4E SOLENOQID SETTING PLATE, E
708 $59893001 2{PHE LE43T-40X10 BOLT, SOCKET SM4,37-40X40
710 $37148109 1[I Fan'-E SOLENDID COVER, E
711 $59891001 2|7 TR MR43T-40X6 BOLT, SOCKET SM4.37-40X6
712 $21875001 HERES WASHER
118-P24-405
L. #HU'JBE8{& / Thread take-up mechanism
REF.NO CODE [aTy A NAME OF PARTS RM|
1 55181001 VIR ETET FET S SOLENCID SETTING PLATE ASSY
2 062710812 2|FA"2476-32X8 SCREW, PAN SM4.76-32X8
3 S49660101 1A HHLA— THREAD TAKE-UP LEVER
4 107321003 2|15 A4 78 SHOULDER SCREW, SM4.76
5 £19748001 1| HE 502y CUSHION
Is 047401442 1NATYUTE v AWS PIN, SPRING ROLL AWA
7 S49661101 IV 9EF SOLENQID JOINT
8 S01998001 2|7V IRbIRS 35T SET SCREW, SM3.57-40X6
9 110251001 1| RIFHIIT W 30 SPRING HOOK
10 021670102 1|#9H 423,57 NUT, 1 SM3.57
11 S34883001 NN SPRING, EXTENSION
12 S19748001 1| HR T3y |CUSHION
13 S40663001 1{F9k3.57 NUT, BM3.57
14 062671012 1|~ 3357-40X10 SCREW, PAN SM3,57-40%10
15 028350242 1|48 %2-35 WASHER, SPRING 2-35
16 025350332 =i BT EET WASHER, PLAIN L 3.5
17 555111001 AL =974 THREAD TAKE-UP LEVER CRANK
18 155559001 1|ESHH |WASHER, PLAIN
18 048040342 1]+ #9E4 RETAINING RING, E4
20 S49664000 WA HYYLALE B - TREAD TAKE-UP SOLENQID COVER
21 062670612 2|+A"1357-40X6 SCREW, PAN SM3.57-40X6
118-P34-408
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M ¥ ABf% / Thread nipper mechanism

118-P34-408
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M. R#AB & / Thread nipper mechanism

REF.NO CODE |Q'TY! [t NAME OF PARTS RM

1 S$55108001 1|4 ntmybos TENSION RELEASE ROD ASSY, SF
1-1 S$55109001 1|42t Aoy TENSION RELEASE ROD

1-2 141492001 15794755 JOINT ASSY

1-3 100022005 1({Fvh5.95 NUT, SM5.55

2 145478101 ¥ u354.76 SHOULDER SCREW, SOCKET SM4.78
3 S02354001 14795 79 445'B SHOULDER SCREW, B

4 100022005 1|+4+5.95 MUT, SM5.95

5 549853001 1| RAIF =53 TR-RELEASE DRIVING LEVER ASSY
51 549654001 1|Ab2 i b~ TENSION RELEASE DRIVING LEVER
5-2 153597001 1|84/ 05— LOWER THREAD RETAINER COLLAR
53 530033001 1% 2357 SHOULDER SCREW, SM3.57

5-4 $49655001 1|h35- COLLAR

5.5 106129002 1|F9h357 NUT, SM3.57

58 028350242 1|n&4h'$2-3.5 WASHER, SPRING 2-3.5
Is 549856001 UE(=8 RPNl TENSION RELEASE LEVER, U

7 $49857001 1| TN -URIN RELEAASE LEVER U STOPPER
I8 518748001 e eV CUSHION

9 062680812 2(1A'1437-40X8 SCREW, PAN SM4.37-40X8

15 048040342 2|k0E4 |RETAINING RING, E4

16 109763002 1|82 WASHER

22 $55199001 UE(=T R ] TENSION RELEASE PIN, L

700 S42870201 1| Fb2I3T T TENSION RELEASE BRACKET

701 062771012 1]F4"1635-40X10 SCREW, PAN SM6.35-40X10

702 542873101 HELST RN T-RELEASE LEVER

703 S42871201 1|FHHTFTY L =03 WORK CLAMP LIFTER LEVER ASSY
704 510229101 1|3 Tln’™=n"3 SPRING

705 $43800001 1|hutrsha STEPPING LINK, A

706 025750132 1|E54 " h'#2396.56 WASHER, PLAIN § 5.58

707 048040342 |  1|p47E4 [RETAINING RING, E4

708 $43901001 1|32 r9B STEPPING LINK, B

700 151907001 2|4 4%i/5.95 STUD SCREW 5.95

710 100022005 2|+9h5.95 NUT, SM5.95

711 543902001 1| B0 STEPPING LINK, C

712 S59893001 2| 7K Mh437-40X10 BOLT, SOCKET SM4.37-40X10

713 028680242 2| AN 524,37 ASHER, SPRING 2-4.37

714 100645003 2[4h°4 ASHER

715 $43900001 1 jhuruha’-2 STEPPING LINK BASE

718 159905001 1| RS F Py DJUSTING SCREW

717 106147002 1|F9h7.94 NUT, SM7.54

718 S43003001 P R CYLINDER JOINT

718 148764001 1|5 3478 SHOULDER SCREW, 5M4.76

720 510123001 1|44 ThinT- COLLAR

721 110181004 2[+9h4.76 NUT, SM4.76

722 546144100 1)) ¥ 25K1553 CYLINDER ASSY, 25%15

722-1 S48145000 1135 25X15 CYLINDER, 25X15

722-2 $04805000 2|n-71=4% HALF UNION

723 S43604101 I P44 AIR CYLINDER SETTING PLATE
724 S24728000 4|CQ2%F L FM5X45 BOLT, CQ2 M5X45

725 080881212 4|n{ub837-40%12 SCREW, BIND SM4.37-40%12
118-P34-408

34



N . $Hhi B H2FBEE%: / Synchronizer

118-P34-501

P .7V > FEMREERE / Printed circuit board mechanism

118-P34-518




N . & 1% H28BA% / Synchronizer

REF.NO CODE |aTy B Aq NAME OF PARTS RM

1 548666001 190 F1% 93 SYNCHRONIZER ASSY

2 062400806 2|FA"34X8 SCREW, PAN M4X8

4 38080001 MGV T L H NEEDLE LOWER MAGNET ASSY, D
5 S$38082001 A UG el L S NEEDLE UPPER MAGNET ASSY, U
“E 062681412 3|FA"1437-40X14 SCREW, PAN SM4.37-40X14

7 025680132 3| e 1 239487 WASHER, PLAIN § 4.37
118-P34-501

P. 1)+ ARREE / Printed circuit board mechanism

REF.NO CODE |aTy =] NAME OF PARTS RM

1 549478001 HESVETWT H MAIN PCB ASSY

1-1 £29019000 4(ICM54640P |C:M54640P

1-2 $43178000 6|PHA7"3PCE231 PHOTO COUPLER:PC9231

1-3 093650008 1|CMOSICT4HC08F IC:74HCOBF

14 093850032 1|CMOSICT4HGS2F IC:7T4HCI2F

1-5 091170009 2|BIPICT4LS09F IC:74LS09F-T

1-8 S49484000 8|MOSFETFS10KMJ-2 TRANSISTOR, FET:FS10KMJ-2

1-7 S49485000 8|MOSFETFXEKMJ-2 TRANSISTOR, FET:FX5KMJ-2

1-8 S$49471000 6{MOSFETFK185M-12 TRANSISTOR, FET'FK185M-12

18 £38155000 3|MOSFET25K1306 TRANSISTOR, FET-25K1306

1-10 S50645000 1|MOSFET25K1307 TRANSISTOR, FET:25K1307

1-11 S49486000 1|MOSFET28J222 TRANSISTOR, FET:258/222

1-12 U32744000 1|DIPSWDSS708 {DIP SWITCH:DBS708

1-13 DA4301005 | 31 [+~ H'H33X10DA SCREW, PAN (S/P WASHER) M3x10
1-14 S48578000 1|GFUSESAFBY-}u% GLASS FUSE, 5A W/LEED WIRE
1-15 ¥51030150 1|#"yc508103 CAPACITOR, POLYESTER 508103
118-P34-518



Q1. A FA—JLFR v 2 ZABE / Control box maghanism

1-5 1-4 18 1-7 16 1-10

WM&
‘ @ﬁ—tu

20 T T IaTe
21 1-12 { e MBzi '1-23‘:-2&22‘]{
%EI [ 1-25—5 _. El]

1-26-19 \ \ \ \‘_—————'———T——'"‘

et = o " Ij = 1200 126
O 0o ——1-26-6
D - O OQO0 0O ﬁlj
O

O ’ 1-26-7
o -28-2
PO 5 7 1o [Fg—tase
1-26-10— @) 2 °8 :
n%% %— -26-8
120577 _° ———1.26-1

1-26-4

———1-26-9

—— 1.28-17

1-26-13 1-26-11 1-26-16

1-26-20
&
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Q1. avFa—/LiRw2 A B81& / Control box mechanism

REF.NO CODE |QTY [y NAME OF PARTS
1 548487001 1|8 rhz |BOX ASSY
1-1 S49488001 1Tk 99 a POWER SUPPLY BOX
1-2 548469001 UEVETLWIIP LT MAIN PCB SETTING PLATE
1-3 S49470001 1F 99274 BOX COVER
1-4 538093000 1|13-F#¥z44 HOLDER PLATE
1-5 DA5401206 2+~ 934X12DB SCREW, PAN (S/P WASHER) M4X12
1-B 021400208 2|2%11yh4 NUT, 2 M4
1-7 S47802000 1|DCI7v 445 FAN MOTOR ASSY, DG
1-8 0AS403008 | 2|+~ 934X30DB SCREW, PAN (S/P WASHER) M4X30
1.8 0DA5400808 1|++A" 4 524X8DB SCREW, PAN (S/P WASHER) M4Xg
1-10 OA5401208 | 2|+FA'+ H34X12DB SCREW, PAN (S/P WASHER) M4X12
1-11 S42260000 1)79FSWI-+ 43402 FOOT SWITCH HARNESS ASSY, 434
1-12 S38107100 IELE T s Ty CONTROL POWER SUPPLY HARNESS
113 $38108000 147w v MOTOR POWER SUPPLY HARNESS
1-14 S$38109100 117 -+ -+ H-P POWER SUPPLY HARNESS
115 £38110000 1|PERI-} POWER HARNESS
1-16 $11049000 113h7"a RUBBER BUSH
1-17 S00554000 | 17|4#&"-k6NS SUPPORT, 6NS
1-18 S31760000 2|CKSH7u726L CORD CLAMP, 26-L
1-19 S43275000 6|3-F 4527 WS2NS CORD CLAMP, WS2NS
1-20 543276000 4T+ 7T WSINS CORD CLAMP, WS3NS
1-21 543277000 1|3+ 9357 WS4NS CORD CLAMP, WS4NS
1-22 0084006804 | 12|+5A14X6 SCREW, TRUSS M4X5
1-23 538116000 UE G PVIE FRAGMENT PROTECTOR NET
1-24 537059001 1|PET-) LABEL, PE
1-25 $37060001 1|7-A7-% LABEL, GROUNDING
1-26 549939101 1F o vz POWER SUPPLY PCB ASSY
1-26-1 S43177000 1|MA3830%H3 IC :MA3830
1-28-2 543184000 2|PHY7'FPCY23 PHOTO COUPLER :PC823
1-26-3 549586000 2|MOSFET25K1941 TRANSISTOR, FET :25K1941
1-26-4 $55473000 1|SIDPABOSCE-F DIODE, AR :PAS0SCE-F
1-26-5 $38203000 1|SBDYG802C04R DIODE :YG8022C04R:
1-26-8 SAD037000 2|\ ASV14D511 VARISTOR: V140511
1-26-7 232384001 1|S77 W' DSA3EZMA SURGE ABSORBER :DSA3B2MA
1-26-8 S49071000 1|DBRD25XB6G0 DIODE BRIDGE :25%E60
1-26-9 $38205000 2|5 74C250B182 CAPACITOR, ALUM-ELEC 2508182
1-26-10 SA1034000 1|7 »C63B562 CAPACITOR, ALUM-ELEC 638562
1-26-11 $43175000 1|52 AETSE4AA159 TRANSFORMER 54AA158
1-26-12 S43178000 1|F5RETS35AD198 TRANSFORMER :35A0199
1-26-13 S43181000 1|3{LETS49AD289AC COIL :40AD288AC
1-26-14 538208000 1|RYJWIAFSNDCSY RELAY :JW1AFSN/DG 5v
1-26-15 153242000 2|E1-2"6A FUSE, BA
1-26-16 S08030000 1|GE1-2"5AFB FUSE, 5A :FB
1-26-17 S48580000 1|GFUSETAFB FUSE, 7A :FB
1-26-18 0A4301005 8+ HZ3X10DA SCREW, PAN (S/P WASHER) M3X10
1-26-19 S43189000 1|PCBE13-F PCB E1 HARNESS
1-26-20 S43187000 1|PCBE2I-} PCB E2 HARNESS
1-26-21 S49472000 1|#-2A%6D-22 THERMISTOR :8D-22
1-26-22 $49933000 1|E 9T —b INSULATION SHEET
10 $55404000 1|PROMEA %343 PROM ASSY, CONTROL
10-1 UA4817000 1|MOSLSI27C2001 EPROM:27C2001
11 S53032000 1|PROM-IMSZ PROM ASSY, IM
11-1 S38143000 1|CMOSLSI2TCE 12 LSI:27C512
12 228475000 14r599n Uk 1.9X80 TYING BAND 1.9X80
118-P34-502

RMIRIC+A S T SBRETERVEEET &, BESDEURRA—H ATy >TIVET,
When ordering parts which have an (*) in the RM colum, these parts will be supplied as aset together with other
necessary parts such as sucuit boards,



Q1. 3> A=K v & ZBAE / Control box mechanism
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Q1 . 3xkFa—jLAwy A& | Control box mechanism

REF.NO CODE__|QTY Y NAME OF PARTS RM

<BHER> < For Export>>

20 £38352101 2|17V $54° K 4020 LABEL, ELEC. SHOCK 4 LANG,
<EREAE> < For Japan only>

21 538353101 2|79 R NNT L

54 555827001 1|IMZA° R IM LABEL
"HEES" ” For Supply parts ”
< =3g200v, 220V > < For “3-Phase 200V & 220V AC>

H-1 £53031001 1|F w9399z A1-IM BOX UNIT, A1-IM *
<Hiif220v, 230V > < For "1-Phase 250V & 230V AG >

H-2 $53033001 1|F991y99zA2-1IM BOX UNIT, A2-IM -1-P_ 220/230V *
< HiifH100vE> < For Japan only>

H-3 553034001 1|F V9 39ER1-1M e e *
< B0V, 120vE > <For "1—Phase 110V & 120V AG >

H-4 $53035001 1| 9H2y09zB2-IM BOX UNIT, B24M A-P. 110 AC *
< =iH415VR = < For "3-Phase 415V AG>

H-5 553036001 1| & 9929992C1-IM BOX UNIT, G1-IM ;3-P. 415 AG *
< =4H380VRI > < For “3-Phase 380V AC>

H-6 553037001 1|99 3y953C2-IM BOX UNIT, C2-M :3-P. 380V AC *
< HiF240VE> <For “1-Phase 240V AG>

H-7 $53038001 1|7 W 2Y995C3-IM BOX UNIT, C3-IM :1-P. 240v AC *
< =iH400VE > < For “3-Phase 400V AC >

H-8 S53039001 1| & 99AY993E-IM BOX UNIT, E-IM :3-P. 4000/ AC *
<Hif230vR > <For “1-Phase 230V AC>

H-9 853040001 1|# 7939 9EF-M BOX UNIT, FAM :1-P. 230V AC *

118-P34-502

RMERIS* AR DTV A S 2 DRSS 4 L, BRSO ECPRRAN - Aoy TUET,
When ordering parts which have an (*) in the RM colum, these parts will be supplied as aset together with other
neccssary paris such as sucuit boards.



Q2. 3+ 0O—=Jkik w2 A BEf% / Conirol box mechanism

< =#8200V,220VA / For "3-Phase 200V & 220V AC" > | |< #43220V,230VF / For "1-Phase 220V & 230V AC" >

" #7388 /OPTION PARTS "
< =#8400V/ For "3-Phase 400V AC" > < 3230V / For "1-Phase 230V AC" >

118-P34-502
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Q2 . axka—jLAR v A B{E / Control box mechanism

REF.NO CODE b A NAME OF PARTS RM
< =33200V, 220V > <For "3-Phase 200V & 220V AC>
2-1 $38112001 1|74 sSWIZA POWER SUPPLY SWITCH ASSY, A
211 $38113000 1|5 05 ANI-F A POWER SUPPLY IN HARNESS, A
2-1-2 §38133000 17w v POWER SUFPLY HARNESS
2-1-3 J02657001 1|3PASWi#1 7 3P. PUSH SWITCH, #17
2-1-4 224514001 2|lEvruS INSULATION PLATE
2-1-5 218859001 2ln'1u¥'mis0 BINDER, M150
<H#100VH > <For Japan only>
2-2 $38114000 1|7°v5 »SWiB e
2-2-1 538115000 1|75 vINT-FEB
2.2-2 $38118000 1|79 va-Fast4
2-2-3 J02657001 1|3PA5WHLT
2-2-4 224514001 2| YTy
2.2-5 218859001 2IW ¥ M150
< =#415V, 380VH> <For “3-Phase 415V & 380V AC>
2.3 $38117000 1|74 vSWhzC POWER SUPPLY SWITCH ASSY, C
231 538115000 17w vINI-B POWER SUPPLY IN HARNESS, B
2:3-2 528123000 7w -+ POWER SUPPLY HARNESS
2.3-3 302857001 1|3PAiswin7 3P. PUSH SWITCH, #17
2-3-4 224514001 2|E T4 INSULATION PLATE
2-3-5 218859001 2|W4 ¥ M150 BINDER, M150
< Jiig220v, 230V > <For “1-Phase 220V & 230V AC>>
2.4 S47592000 1|7 SWisD POWER SUPPLY SWITCH ASSY, D
2-4-1 §38113000 UF Y YINI-FA POWER SUPPLY IN HARNESS, A
2-4-2 S47595000 1|75 a3+ 12y POWER SUPPLY HARNESS, EXP.
2-4-3 JO2657001 1|3P#5Wi1 7 3P. PUSH SWITCH, #17
2-4-4 224514001 2|E 18 INSULATION PLATE
2-4-5 218859001 2|W4u9'M150 BINDER, M150
"FT LR " OPTION PARTS *
< =400V > < For "3—Phase 400V AG >~
2-5 538120000 17w YINI-HE POWER SUPPLY IN HARNESS, E
< Big230VR > < For "1-Phase 230V AG >
2-8 43188000 1|7 v AN POWER SUPPLY IN HARNESS, F
< ja110v, 120V, 240VE> |<For "1-Phasze 110V, 120V & 240V AC>
2-7 547504000 1|75 SSWIEG POWER SUPPLY SWITCH ASSY, G
2-7-1 $§38115000 1|74 wINI-FB POWER SUPPLY IN HARNESS, B
2-7-2 S47585000 1|F 24 v+ 2vay POWER SUPPLY HARNESS, EXP.
2-7-3 J02657001 1|3pHuswWel 7 3P. PUSH SWITCH, #17
2-7-4 224514001 2l yTu4% INSULATION PLATE
2-7-5 218859001 2| {29'M150 |BINDER, M150
< H§iig220V, 230V <For "1—Phase 220V & 230V AC
=#8200v., 220V > 3-Phse 200V & 220V AC >
31 £38123000 1|ACINaR 83 AC-IN CONNECTOR ASSY
< BF100V, 110V, 120V> |<For "1-Phase 100V, 110V & 120V AC>
3-2 40473000 1|avhub3LABYE CONVERSION TRANSFORMER ASSY, B
3-2-1 $49474000 1|AvhubFoAB CONVERSION TRANSFORMER, B
3-2-2 $38126000 1|ACINI-M AC-IN HARNESS
118-P34-502




Q2. 1 O—JL#R w4 Z B / Control box mechanism

< =1§200V 220V / For "3-Phase 200V & 220V AC" >

— S o —

| 2.1.3 2'1! '1,@ 3

L 2-1-4 2-1-52-1-2

< MiE220V,230V / For "1-Phase 220V & 230V AC" »

" #7=8%/OPTION PARTS

< =400V / For "3-Phase 400V AC" >

118-P34-502



Q2 . avra—)LRw2 A& / Control box mechanism

REF.NO CODE |Q'TY e NAME OF PARTS RM
< B3 240V << For "1-Phase 240V AC
=400V, 415V, 380VH > 3-Phse 400V, 415V & 380V AC>
3-3 848475000 | RNV S e ) CONVERSION TRAMSFORMER ASSY, C
3-3-1 S48476000 1avhsuac CONVERSION TRANSFORMER, C
3-3-2 S$38126000 1|ACINT-}F AC-IM HARNESS
AT e " OPTION PARTS ™
< Big230viE > <For "1-Phase 230V AG>
3-4 S43201000 1|ACINI-+F AC-IN HARNESS, F
<200V, 220V, 230VELH > < Except for "200V, 220V & 230V AC>
4 018061436 4|7+HNrEX14 BOLT, SOCKET M6X14
5 025060236 8ler ' 35206 WASHER, PLAIN M 6
6 021060106 4112196 NUT, 1 M6
7 028060246 4|2 H32-6 WASHER, SPRING 2-6
“AFa MR " OPTION PARTS
< =3iH400VH > < For "3-Phase 400V AC>
40 S40835001 1|24 A 74 L 3430EH% NOISE FILTER ASSY, 430E
< HiF230VH > < For "1=Phase 230V AGC>
40-1 S40616001 I A I LIEMCHE NOISE FILTER ASSY, EMC
< B1H230V, =38400VE> |<For "1-Phsae 230V AC & 3-Phse 400V AC>
41 S40820000 ENWILELEE PCB SETTING PLATE
42 0DA4400605 6|+~ 434 X68DA SCREW, PAN (S/P WASHER) M4X6
43 540621000 1|EMIITESD-SR-15 EMI CORE, ESD-8R-15
44 S40822000 1|EMIOTESD-SR-25 EMI CORE, ESD-SR-15
45 149809000 2|8{3597°L BEAD BAND, 1=200
46 540621000 3|EMIITESD-SR-15 EMI CORE, ESD-SR-15
47 S40822000 2|EMIIFESD-SR-25 EMI CORE, ESD-SR-25
48 148809000 5(3{397°L BEAD BAND, L=200
49 S40623000 1|EMIOF TR-40-27 EMI CORE, TR-40-27
50 DA5401606 1|+FA"4"934X16DB SCREW, PAN (S/P WASHER) M4X16
51 025040236 sy FESabl WASHER, PLAIN M 4
52 021400106 1}FUk124 NUT, 1 M4
118-P34-502




R . Z[£E{% / Air pressure mechanism

700152

= e

700-1
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R . EEPR / Air pressure mechanism

REF.NO CODE [Q'TY! Lot NAME OF PARTS RM
1-1 S43687001 1|F4.%1-7'R AIR TUBE, R
1-2 5423687002 1| RvF1-7R AIR TUBE, R
1-3 S43688001 1|F{F1-7L AIR TUBE, L
1-4 543688002 1 HF1-7'L AIR TUBE, L
31 553118001 1| Hfsa-7 AlR TUBE, RV-3A L=1600
3-2 $53118002 1 oF1-7 AIR TUBE, RV-3B L=16800
10 149796001 1|3 A%-2AH5 v% AIR HOSE, W/ICONNECTOR
<TF—xYIFHETE> <For Soft work clamp of pneumatic type™>
1 S08178000 2|7'5530Y—4 BRANCH, UY-4
12 804897000 217944 PLUG, 4
13 228475000 3| ryhn’ub1.9X80 CABLE TIE, 1.9%80
20 0AS5501205 2[+FA 8 35X 1208 SCREW, PAN (S/P WASHER) M5X12
21 021500108 2|1y119k5 NUT, 1 M5
22 032422003 2|+TNEIRV4.1X20 WOOD SCREW, ROUND M4.1%20
23 148847001 2(#h°% WASHER, PLAIN 4.76
24 $12212000 1| AN {342908 SPIRAL, 2005
25 218859001 2| {4 M150 BINDER, M150
700 551854209 1|7 LT 3AE ALVE ASSY. 3A
700-1 831551209 1| WRT W 52-3 SETTING PLATE, 2-3 VALVE
700-2 S09318101 145554 INTEGRATOR
700-3 $40628000 1 &= A7'1/4 BALL VALVE, 1/4
700-4 S09228000 15497 NIPPLE, 1/4X1/8
700-5 S44748001 tT7v=hILb3 IR MANIFOLD, 3
700-6 $43683001 3|17 AT SOLENOID VALVE
700-7 518415101 B|n-71=FQ4M5 HALF UNION :Q4M5
700-8 S43682100 1L n=-32X293 VALVE HARNESS ASSY, X2
700-8-1 S12404000 2|90E WA T 1Ry VALVE CONNECTOR
700-9 062302506 2(F4"13%25 SCREW, PAN M3X25
700-10 (28030242 2| RGh $2-3 WASHER, SPRING 2-3
700-11 025030232 2|e5% " h'%F293 WASHER, PLAIN M 3
700-12 S40629000 2| LRz W BARREL NIPPLE
700-13 523880000 2|1T7—375- R MUFFLER
700-14 543686000 1PTIN® 1/4 ELBOW, PT 114
700-15 543696100 1 LT n=2AX143 VALVE HARNESS ASSY, X1
700-15-1 S44748100 1|24 N7 n—%2 VALVE HARNESS
700-15-2 44750100 1A L7 n-3 224V VALVE HARNESS, 24V
700-16 540622000 1|EMIAPESD-SR-25 EMI CORE, ESD-8R-25
700-17 149809000 115845971 BEAD BAND, L=200
700-18 S44287000 1|7-A 41050 GROUND WIRE, 1050
700-18 0A5400806 1|+F~ 4 924X80B SCREW, PAN (S/P WASHER) Max8
118-P34-514




S . E&Ean Bk / Power supply equipment mecnanism

40-3 40-2

_ TP
T
40

118-P34-515
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S . BESMBEAR / Power supply equipment mechanism

REF.NO CODE |Q'TY st NAME OF PARTS RM
1 548587000 1| W AAT-SXHE PULSE MOTOR ASSY, X
2 548589000 1| LAT-§Y)3 PULSE MOTOR ASSY, Y
3-1 155055001 4{7HF Lh4X45 BOLT, SOCKET M4X45
32 018402522 4|7+ L H4X25 BOLT, SOCKET M4X25
4 552907000 2|3 FHnds0 CORD HOLDER, #10
5 0A5401006 2|F~"an’$E74%10 SCREW, PAN (S/P WASHER) M4X10
6 853136100 1|M7 vrir—4z HEAD SENSOR AIR ASSY
6-1 $56167000 1|¥r2tGL-N12F PROXIMITY SENSOR, GL-12NF
6-2 556167001 1|¥reueaHGL-N12F PROXIMITY SENSOR, GL-12NF
8 082300808 2|F~"33%8 SCREW, PAN M3X8
10 552807000 2|3-FFF#10 CORD HOLDER, #10
1 0A5401006 2|4 an"2E34X10 SCREW, PAN (S/P WASHER) M4X10
12 625010000 S| TARAFTNK-2N NYLON CLAMP NK-2N
13 062670512 3§~ 2357-40X5 SCREW, PAN SM3.57-40X5
14-1 $38144100 1AL 21 Hs THREAD TRIMMER SOLENOID ASSY
14-2 538146000 1[34943191-04R CONNECTOR :3191-04R
14-3 $38147000 1|7-931-75 MARK TUBE, 5
16 $38148000 1|7-2 41 GROUND WIRE, 1
17 0AS5400806 1|+~ Hz4X80B SCREW, PAN (S/P WASHER) M4X8
18 S49464000 AL I{F B2 THREAD TAKE-UP SOLENOID ASSY
21 549485012 UBEPEDFREELELH CONNECTOR ASSY
22 228475000 1|7 999n™ K 1.9X80 CABLE TIE, 1.89X80
25 218859001 1N AEM150 BINDER, M150
30 149287000 4| Ry5u7 CORD HOLDER, TN
3 0AS5400806 4|+TA"H H34X8DB SCREW, PAN (S/P WASHER) M4X8
32 149287000 11+ 557 CORD HOLDER, 7N
33 0A5400806 1|+ 924x8DB SCREW, PAN {S/P WASHER) M4X8
34 500480000 2|3-FHaiHs CORD HOLDER, 5N
35 0A5400808 2|+ )z4%8DB SCREW, PAN (S/P WASHER) MAX8
40 §55829101 1| M7 AL Y592 HEAD SWITCH ASSY
40-1 §55630001 1|3490A1 9393 MICRO SWITCH ASSY
40-2 $38744101 1[A{9F48% SWITCH PLATE SPRING
40-3 S$55632001 1|A49F4' 1 SWITCH BRACKET
40-4 062020806 2[4A"32%8 SCREW, PAN M2X8
40-5 140647101 13+ CORD HOLDER
40-8 082400816 1|FA"IM4X6 |ISCREW, PAN MdX6
40-7 062401216 1 FA"am4ax12 SCREW, PAN M4X12
40-8 028040236 1|E5% D 33 %4 WASHER, PLAIN 4
40-9 154514001 e SPACER
40-10 021400106 1(F9Mi24 NUT, 1 4
41 0A5401006 2|FATINFETANI0 SCREW, PAN (S/P WASHER) M4X10
42 552907000 1|3-FHIE#10 CORD HOLDER, #10
43 0A5401006 1 FA I 3E54X10 SCREW, PAN (S/P WASHER) Max10
502 062300612 4[FA"23X6 SCREW, PAN M23X6
503 49482000 1|EMEYHSWA—%A 05 EM-LOCK SWITCH & HARNESS ASSY
503-1 $32335100 1|SW-AVS311N SWITCH :AVS311N
503-2 S48468000 1|EMSWn—32Z EM-SWITCH HARNESS
504 S37057001 1|EMASYFAA"-43 EM-SWITCH SPACER, 3
700 541202151 AN F 2 THREAD WIPER SOLENQID ASSY
701 062300812 2|FA° 236 SCREW, PAN M3X6
702 228475000 2| k1.9 %80 CABLE TIE, 1.9X80
703 S$55432000 WIN-F2r A -3 2 RELAY HARNESS, WiPER
704 855433000 1|34543191-02P1 CONNECTOR:3191-02P1
118-P34-515



T . &/ JLB%/ Operation panel mechanism

151-P34-530
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T . #4573 JLBAHR / Operation panel mechanism

REF.NO CODE |QTY EL AL NAME OF PARTS RM
1 858851001 1|8 Rz OPERATION PANEL ASSY
1-1 555154001 1|98’ dneh: OPERATION PANEL FRONT ASSY
1-2 549538000 1€Y1+ INSULATION SHEET
1-3 $56151000 GRS ETINEH PANEL PCB ASSY
1-3-1 $28023000 5|LEDGL9PD40 LED :GLYP040
1-3-2 S48579000 8|SWB3F-4050 SWITCH :B3F-4050
1-3-3 U34870001 2|DIPSW KSPos DIP SWITCH:KSP0B
1-3-4 §38104000 1|3~ EVQVEMFO1 ENCODER, EVQVEMFO1
1-3-5 417382001 1|PKB24SC-3601 BUZZER:PKB245C-3601
1-4 $55402200 1|Wha-F s PANEL HARNESS ASSY
1-5 0A5400805 1(+HA 4 934X8DB SCREW, PAN (S/P WASHER) M4X8
18 0A4300805 4|+ 1 HTIXEDA SCREW, PAN (S/P WASHER) M3X5
1-7 543237100 1|PROMA #A93 PROM ASSY, PANEL
1-8 S02907000 1|73 KNOB
1-9 £43224000 1{3.5FDD FDD, 3.5
1-10 543225000 2|FDDAA '~ SPACER, FDD
1-11 0A4300605 4[+TAH HZIX6DA SCREW, PAN (S/P WASHER) M3X56
1-12 037300816 4|VEATIYET3XE TAPPING SCREW, PAN V M3X8
113 543228000 1|78 593+ Ph |PROGRAMMER HARNESS ASSY, P
1-14 002300603 2|+ A 33X86 SCREW, PAN M3X5
1-15 $42653000 2|37 TFC-23-11-14 CORE :TFC-23-11-14
1-18 146802000 2(84597°L BEAD BAND, L=200
1-17 S55151000 | 12|+}5A24X6 SCREW, TRUSS M4X5
118 535008009 1|nfnaahn- SIDE COVER, PANEL
110 107321009 1|8 44,78 SHOULDER SCREW, SM4.76
1-20 107017001 13802 WAVE WASHER
1-21 851241000 1|EMIIPE1630MRF CORE, EMI :E1630MRF
80 543236009 WIHWERES OPERATION PANEL BASE
81 $43674000 1| 79auA CUSHION, A
82 S43875000 39308 CUSHION, B
83 525634101 3|74 5X65 |BOLT, SOCKET M5X85
a4 025050236 6|34 M 4Fa%5 WASHER, PLAIN M 5
86 018081836 1|71 nbeXi6 BOLT, SOCKET M8X16
a7 S10408000 1|34+ RUBBER SHEET
a8 021500106 8(1¥afhs NUT, 1 M5
118-P34-530

50



U . BkikB8fE / Foot switch pedal mechanism

51

118-P34-651




U . B5#ERSER / Foot switch pedal mechanism

REF.NO CODE [Q'TY! ELAf NAME OF PARTS RM
1-3 $51846101 1|2 79k3sWEYk 2-PEDAL FOOT SWITCH SET, 3
1-3-1 $51847101 1|2b79h3sWYE 2-PEDAL FOOT SWITCH ASSY, 3
1-3-11 549669100 2| 7ML A FOOT PEDAL BASE ASSY
1-3-1-2 S49572001 1[25"SWE 2-STEP SWITCH PIN
1-3-1-3 S38168001 1|7ramns SPRING, COMPRESSION 1030
1-3-1-4 838169201 2|79bsWiri 748 FOOT SWITCH SUPPORT PLATE, B
1-3-1-5 004400603 4|+#5345°9%6 SCREW, FLAT MdX6
1-3-1-6 S$38170001 2( 7978 1 % FOOT PEDAL SPRING
1-3-1-7 S54650000 1]2L279h3SWn-2A02 2-PEDAL F-SWITCH HARNESS ASSY
1-3-1.7-1 54681000 1]2b279h3SWn-$2 2-PEDAL FOOT SWITCH HARNESS
1-3-1-7-1-1 §54644000 6|HassuiiR ERMINAL, FEMAIL
1-3-1.7-1-2 $54645000 6lEvIvhn - INSULATION COVER
1-3-1-7-2 536260000 3| ALUFVXLE R g MICRO SWITCH, VX :PIN BUTTON
1-3-1-8 062301205 2|Fa"3x12 SCREW, PAN M3X12
1-3-1.9 228475000 Bryyin'yh1.9X80 CABLE TIE, 1.9X80
1-3-1-10 551451000 2| 79NN FOQT PEDAL
1-3-1-11 S49673000 2~ ¥ nEa'1s PEDAL PROTECTION PLATE
1-3-1-12 S49674001 2|A{UFHYIN G SWITCH PRESSER SPRING
1-3-1-13 $38177001 2| 7INT IS FOOT PEDAL SHAFT
1-3-1-14 048050346 4{F47E5 RETAINING RING, E5
1-3-1-15 052400808 4| FA" I FEFANG SCREW, PAN (S/P WASHER) M4X6
1-3-1-16 025040236 2|e3% 47174 WASHER, PLAIN M 4
13-1-17 117938001 8|3"hEM0.4 RUBBER CAP, 9.4
1-3-1-18 $38180000 1|3345172169—1 CONNECTOR ;172165-1
1-3-1-18 S38060000 113399%4%%718X19 CONNECTOR CAP, 16X19
1-3-1-20 S46694000 237" IKRE1A CORD BUSH :KRS1A
1-3-1-21 062302506 2|FA"33X25 SCREW, PAN M3X25
1-3-2 538178101 2|7IRSWLL (9A FOOT SWITCH SUPPORT PLATE, A
1-3-3 538179101 2| 7UkSWEAL (80 FOOT SWITCH SUPPORT PLATE, C
1-3-4 018082536 4| P LFeX25 BOLT, SOCKET MBX25
1-3-5 028080246 AW R2-8 WASHER, SPRING 2-8
1-3-8 025080236 41340+ F 158 WASHER, PLAIN M 8
1-3-7 018501036 4|7HH AF5X10 [BOLT, SOCKET M5X10
1-3-8 028050246 4| Ay 825 WASHER, SPRING 25
1-3-9 025050236 4|e3H H kF195 WASHER, PLAIN M 5
1-3-10 018401236 4| TR ILM4X12 {BOLT, SOCKET MaX12
1-3-11 028040246 FIRY-S o T2 WASHER, SPRING 2-4
1-3-12 025040238 AESHH 57104 WASHER, PLAIN M 4

" A Ta e “ OPTION PARTS ~
1-4 201662003 1|57~ 2y STANDING OPE. PEDAL, 2 SPEED
1-5 529017000 1 Fokswashsa-+ FOOT CONVERTION HARNESS
118-P34-851



v . WA R F Fower 1anie

118-P34-652

118-P34-942
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V. By h &A% / Power table

REF.NO CODE |QTY b A NAME OF PARTS RM
1 JBOBG8001 1|CIME-54300%k CIM MOTOR ASSY, 430
2 853055100 1| IMA=%253 HARNESS ASSY, IM
118-P34-652
W. 70757 —BIR (47 a2 #85) / Programmer (Option parts)
REF.NO CODE [aQTY B As NAME OF PARTS RM|
1 543249101 TR 57-53 PROGRAMMER ASSY
1-1 543250100 1|7'09'59-9124 PROGRAMMER TOP COVER
1-2 543251000 117’09 574474 PROGRAMMER LOWER GOVER
1-3 543252000 1| F=%"=} AA-4 IKE‘\’BDARD SPACER
1-4 543253000 1| F=K"=F2 L=} KEYBOARD RUBBER SHEET
1-5 S43254100 I E = i KEYBOARD SHEET
1-6 037301015 1V 3YE 43X 10 TAPPING SCREW, PAN V M3X10
1-7 S43255000 1|LCcDhA - LCD COVER
1-8 S43256000 1jLcD ILGD
7 559652000 1|LCDIYfun=%-F1A INVERTER, LCD 'F1A
1-5-1 S59660000 1|74o0k1-2"1A MICRO FUSE, 1A
1-10 037200615 4{VFA"8YE 42 X6 TAPPING SCREW, PAN V M2X6
1-1 543271000 1785 3335 2 7hA MAGNET, A
i-12 543272000 W7 59-35 298 MAGNET, B
1-13 037300615 BlVIA 4L v3X6 TAPFING SCREW, PAN V M3XB
1-14 S43267000 1178y 53-3-F PROGRAMMER HARNESS
1-15 S43268000 1] e i ¥ INVERTER HARNESS
1-16 $43270000 1|3-F7"¥2KR51 CORD BUSH, KR51
1-17 S$43981000 2|7 R 3-48hn - PROGRAMMER LUINDER COVER
1-18 S43259101 1|70 53%n w0 PROGRAMMER PCB ASSY
1-18 543265000 1|PROMZ'n¥ 5%4: PROM PROGRAMMER ASSY
" San e " OPTION PARTS ”
2 S40621000 1|EMIIPESD-SR-15 EMI CORE, ESD-SR-15
3 149809000 1345971 |BEAD BAND, (=200
<ibiREFEH> < For Area limitation >
50 S52552001 HASE {295+ LP2 MERCURY WARNING LABEL 14X70 P2
118-P34-942



X . HEEEREIR(T /73 /abam) / Attachment set (Uplion pars)

— — iy S — — o —— — — — —

600-1-12
B00-3 600-1-13—» @ 600-1-6
- 600-1-11 B00-1-4

/I/.
600-11-5

" IEDD-11-4—_-~.\.¢@

—_——— i —— e e ——— e ————————— e — — — — — — —
"
|'..

|
~ 600-11-3 |
i"_ﬁﬁﬂ-n-r-z ! | I
[-600-11-0 SSoce@ay) | 600-11.7 |
 _ _600-11-7-1) J
-
118-P34-940
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X. HESEBR (AT avER) / Attachment set (Option parts)

REF.NO CODE |QTY| Erssdos NAME OF PARTS
THhHIREER " " Inner clamping device

SAQ708001 1| Ta st INNER CLAMP DEVICE SET
$42007001 1|44 195.99:434E |WORK CLAMP CRANK ASSY, 434E
512634009 1|FHTh700%Ls A WORK CLAMP CRANK HOLDER, A
S42008001 1|4 d509%04'B WORK CLAMP CRANK HOLDER, B
S42019001 T4 4 REVERSE CYLINDER BASE
018301236 2|FH& Lbaxi2 [BOLT, SOCKET M3xi2
018300836 2|74 hh3xa BOLT, SOCKET M3X8
S05665001 1|##Th509LA WORK CLAMP CRANK, LA
154235001 1|noFot'y : REVERSE GEAR
154238001 1|noTo39% REVERSE RACK
145087001 1|nrTas v 'k WASHER
149831101 1797 95b 435318 SET SCREW, SM3.18
154237001 1|F5T18hns'L ORK CLAMP PLATE HOLDER, L
025350132 USE 8 EED WASHER, PLAIN S 3.5
100242003 1|2434°3.57 SCREW, SM3.57-40X5
542020001 1{nuTonyp |RE\|’EF{SE ROD
$12639001 1nsToud REVERSE CYLINDER
$12642009 2|7+% NE3X35 BOLT, SOCKET M3X35
$42021001 1|nsFoy ot REVERSE SHAFT JOINT
018300836 1|74 Whaxe BOLT, SOCKET M3X8
018300836 1|7+& Rbaxs BOLT, SOCKET M3X8
017501216 1| & AroX12 BOLT, M5X12
021500216 112537945 NUT, 2 N5
518415101 2{n=-71=42Q4M5 HALF UNION ;:Q4M5
542009101 1Y I EA OUTER WORK CLAMP
154256101 1497 59A |WORK CLAMP PLATE BLANK, A
117291002 2|#5%4 218 SCREW, FLAT SM3.18
154252001 1|454 4141 {POSITIONING PLATE, L
154253001 1473 A9R POSITIONING PLATE,R
082670512 4[+A"1357-40X5 SCREW, PAN SM3.57-40%5
025350332 4|EF% H 45 135 WASHER, PLAIN L 3.5
028350242 4|W AT 42-35 WASHER, SFRING 2-35
43452001 1|4 9487°509434R1 FEED PLATE BLANK, 434R1
SA0048001 1nSTFon b7as: REVERSE VALVE ASSY, 4
$31570409 N AT V)PP r{44-5H VALVE SETTING PLATE, 4-5H
44749001 Wx7e=dnb4 AIR MANIFOLD, 4
062302505 2|+A"33X25 SCREW, PAN M3X25
028030242 2|WAY T 32-3 |WASHER, SPRING 2-3
025030232 2|71 A3 F293 WASHER, PLAIN M 3
543683001 174" wWh? SOLENQID VALVE

600-11-7 S43696100 1NN AT =#AX1495 VAL VE HARNESS ASSY, X1

800-11-7-1 S44748100 N9 A7 %2 VALVE HARNESS

00-11-7-2 S44750100 1940 BT =524V VALVE HARNESS, 24V

600-11-8 $18415101 2In=-71=FQ4M5 HALF UNION :Q4M5

800-11-9 45252000 1| L% 21853 REGULATOR ASSY

800-11-9-1 S$45253000 1|L$"11-4 REGULATOR

600-11-8-2 S45254000 2|9+ 73109-4-10 JOINT, 3108-4-10

00-11-10 062404005 2|$A"34%40 SCREW, PAN M4X40

800-12 S$28741000 1I7r-F1-7 AIR TUBE, 4 L=300

600-13 $53118001 1| FfavF1-7 AIR TUBE, RV-3A L=1600

600-14 S53118002 1|+ w17 AR TUBE, RV-3B L=1600

600-15 228475000 3y Hn'yE1.9X80 CABLE TIE, 1.9X80

118-P34-940



Z . {<HE FRBaf% / Accessories

118-P34-910
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Z . ftEaBAf#E / Accessories

REF.NC CODE |Q'TY, g NAME OF PARTS RM

4 $38039209 1|Ffnn"sds OIL PAN ASSY

41 £38040209 1AL’y OIL PAN

4.2 154467001 1Inf2%%y7" DUST OILER

4-3 037301215 2\vHat e axie TAPPING SCREW, PAN V M3X12
4-4 518093100 1| 7:bE4X4 WICK, 4%4 L=1100

5 109714000 5[57% NAIL
ls 114486002 1|&YF45-44 OILER

9 143882001 217 e HEAD HINGE

10 014760622 2|7PHh44575.95 SET SCREW, SOCKET SM5.85
11 S49603000 2|7 T A RUBBER CUSHION

12 109714000 4|94 MAIL

14 122991001 12758 7249m CESSORY BAG

18 * 3|&L"y BOBBIN

17 . 143493 NEEDLE 4 PIECE ASSY

18 510208001 1|4Fdnhert e <t=04>  MOVABLE KNIFE SPACER ++++rsreaseens <t=04>
18 S10208002 1AV Ingos e <t=0.5>  [MOVABLE KNIFE SPACER r+==rensesness <t=05>
18 $10208003 1 b e <t=08>  |MOVABLE KNIFE SPACER +++svevs vouiens <t=08>
19 S38045109 1949593 HEAD REST ASSY

20 $49604000 2{M7 93 A RUBBER CUSHION

21 109714000 2(9%” NAIL

22 114483002 EYE e OILER ASSY

23 855663001 1| 59hs CIL TANK ASSY

25 149173001 116008 735" 2753 SCREW.DRIVER, HEXAGONAL 3
26 142443001 1|R¥771.0%62 SCREW-DRIVER, 1.9%52

27 118837001 1|y T73.4X70 SCREW-DRIVER, 3.4X70

28 101572101 1|#%'¥75.5X190 SCREW-DRIVER, 5.5%190

29 107779001 1|ZAnT6XT RENCH, 8X7

30 100887001 1|An"18X9 ENCH, 8X9

31 107780001 1|An'H10X12 WRENCH, 10X12

33 142721001 1|6h5& 9AN T3 HEXAGONAL WRENCH, 3

34 118064001 1|687K 9IAN T4 HEXAGONAL WRENCH, 4

35 S02763402 1|4 M55 1552DR COTTON STAND ASSY, 2DR
35.1 $51283001 2\9%'s SPOOL STAND BASE

352 150182000 2{AT-ATYh SPOOL MAT

353 $51282001 2|AT=Nrsay SPOOL CUSHION

35-4 S02777001 1|47 D%% 9B PIPE D SCREW SET, B

35-4-1 150206002 1|E5H D' %16 WASHER, PLAIN 16

35.4-2 $38648001 1|8h0+uhU5/8 NUT, U5/8-28

35.4-3 150174000 13555497 COLUMN GAP

35-4-4 S01005000 24MTIA RUBBER WASHER

3545 802747104 1% SPRING

35-5 S40640001 AFAN 1T $ry7 % GOLUMN PIPE WICAP

35-5-1 150174000 13555497 COLUMN CAP

35-8 156112003 1|3751°47°D COLUMN PIPE, D

35-7 150173003 1|37h% 3 ub COLUMN JOINT

35-8 $521798001 2)AT-A3Y EYh SPOOL & SCREW SET

35-8-1 150179002 2|27-AVB SPOOL SHAFT, B

35-8-2 028050246 2 W34 R2-5 WASHER, SPRING 2-5

35-8-3 021500106 21142+9k5 NUT, 1 M5

35-9 S02778002 NAT=AFN4-2 SPOOL HOLDER, 2

35-10 S02786002 NALIW Ny =532 THREAD HANGER ASSY, 2
35-10-1 S02787002 1| ALYR nuh =2 THREAD HANGER, 2

35-10-2 150183000 2| {khirnsh’-4'4 THREAD HANGER BASE
35-10-3 142990001 2| AL TV THREAD BUSH

3511 S40641001 AT =L 925 kA SPOOL SHAFT & SCREW SET, A
35-11-1 021500106 4{12215 NUT, 1 M5

35-11-2 062501406 1|F~"35X14 SCREW, PAN M5X14
118-P34-910

* (TERBEOBRIEET 5IEBYUET,
* The details of included accessories are subject to change.



Z. {18 &BAfR / Accessories

REF.NO CODE |QTY B AL NAME OF PARTS =1 |
35-11-3 $59931001 1|$A"aM5x32 SCREW, PAN M5X32
35-11-4 06825014086 2|+A"35X14 SCREW, PAN M5X14
35-11-5 026050136 2|34 h a5 |WASHER, PLAIN S5
42 200190001 52797 e STAPLE
51 144226001 1|7 hn"- [HEAD COVER
<AYM-ABoxHi {1t > < Setting the control box >
52 833008001 44N~ MOTOR SPACER
55 133740006 4| o4& LHEXT0 BOLT, SQUARE MEXT0
56 021080106 812 t9ke NUT, 1 M6
57 025080326 AMEFFRRY (8 WASHER, PLAINL &
<ERSWINMEH> < Setting the power switch™>
58 032461606 2|+INEIFLAEX16 WOOD SCREW, ROUND M4.5X16
59 838044001 1| L HINGE PRESSER
< E#E> < For Medium—weight materials>>
|a4 541222101 1K M T 4B NEEDLE BAR THREAD GUIDE, B
67 $49602201 1|40 =} EYhC EYE GUARD SET, C
67-1 S44493101 1| 740" -F4hz EYE GUARD ASSY
67-1-1 S44483001 11739 0z HINGE ASSY
67-1-2 S44485001 1| 740 EYE GUARD
67-1-3 061660806 21#53318—-40%8 SCREW, FLAT SM3.18-40X%8
67-1-4 021680102 2|+%H1¥23.18 NUT, 1 §M3.18
67-1-5 026030232 2t h3sn% 3 ASHER, PLAIN M 3
B67-1-6 544486101 1T74h=FHRAE-A EYE GUARD HOLDER, A
67-1-7 062670512 2{+~"3357-40X5 SCREW, PAN SM3.57-40X5
§7-2 0682671018 2[+4"3357-40X10 SCREW, PAN SM3.57-40X10
70 $55633001 1| 249F418 SIWITCHING PLATE
71 032422003 2|+INTIRL 4 1X20 WOOD SCREW, ROUND M4.1x20
<EARHE> < For Japan only>
75 555311001 1|~ L Ehn—IMsE
75-1 $51097000 t[A LN -IM
75-2 $38350001 1sF19434° 1.7
<HHA> < For Export>
75 $55311002 1|7 LA -IMYE BELT COVER ASSY, IM
751 $51097000 1A%k -1M BELT COVER, IM
75-2 538349001 1Y F19454° 0. 14 LABEL, OPERATION ENG.
76 062401006 2|+4734%10 SCREW, PAN M4X10
96 S43273000 1|3.545(F2HD 3.5 MEDIA, 2HD
a7 S09989000 1|70%E -2 FLOPPY CASE
98 542658000 1|354UF WIATFN N INDEX LABEL, 3.5FD
101 S08030000 1|Gt1-Z"5AFB FUSE, 5A :FB
102 153242000 1|e3-2'6A FUSE, 6A
103 348580000 1|GFUSETAFB FUSE, TA :FB
920 018405032 2|FTH MbEX50 BOLT, SOCKET M4X50
921 021400102 2|+yk13a24 NUT, 1 M4
" AT mE T “ OPTION PARTS
5 SD6706001 PRV SILICONE QIL
91 542690001 1|78 59441 PROGRAMMER. SUPPORT
82 032422003 21+INEIR 41020 0D SCREW, ROUND M4.1X20
03 0B1351606 2|+43E935X16 0D SCREW, FLAT M3.5X16
118-P34-810

* ftRRAOHEBEEETECLABYET.

* The details of included accessories are subject to change.
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Sp1. {HEEBIE R —5EE / Different parts list

TESRMABEZATLETOTEEVERCIBA<EEL,
The following are standard gauge parts according to each specification.

OXbd DFEIE, KE-430C BFPUESHS L2 AT T. YO BRE. BASIF 7O AXBFEL AL HMTT,
@In the following table, parts marked with % are common with the KE-B430C; parts with v are common with the
BAS-311F.

KE-436C KE-436C
+7% 38R | Option parts KE-438C A7 a8/ Option parts
R X HEH
Medium-weight Heawy-weight Extra heavy-weight
materials matarials materials
*
(62.2) (2.6}
Neodlo hole plete 549980001 < FM > S10212-101 <E >
(E-24)
HE 4 —=2 41 Bobbin 152610-301 < A > _ 152690-401 <B >
case assy -
589221-001 < LC =
[(E241)
e »—AEFTR 164339-101 < A > 154340-101 < B>
 Tension spring @ """
i e en e ememean e ms et S
R =R Rl 154341-001 '
| Screw
. @ L
(E-E-Hi} .................. e 5]
| ZRERE IR 159612-001 <A > 154342-001
| Spring, ant-spin S ———— .
|
"0 —
| )

- * *
'E‘I'EEEE'?} 159613-051 154663-001 < B >
Bobbin *

(76) $44633-001 < LAN >
(E-22) * *
RS EFEE SA1881-001 <A = SA1882-001 <B >
Shuttle hook * e
assy, whbox g SA2173-001 <LF > SA1890-001 < LG >
(E-21) * *
KinE Shuttle
race body @ 152682-101 < A> 152686-101 < B>
(G-14) * *
#WT LR
Spring,tension E 104525-001 107606-001 506548-001 <C >
(G-10} * *
HEY IR
Thread take-up 145519-001 144588001 <B=>
spring @
118-P34-Sp
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Sp2. {LEERIERE—3E3R / Different parts list

KE-436C KE-436C
S;E? #7723 288/ Option parts KE-436C #7388/ Option parts
’ Bt EE
] Medium-weight Heavy-weight Extra heavy-weight
Part name Enﬁ%rﬁaﬂg mmﬁalsg maetiwals g
{G-25) * ¥ *
iti#ERER
Thread guide, ;n-bar _
841292101 <B > 502438-001 < A > 502439-001 <B>
&, 6D,
(Z17) T x * o
S.. J;iﬂ‘ﬂ
sedleassy DPX5 < #14 > DPX{7NY < #19 > DPX17 < #25 >
SA1752-014 SA1579-019 SA1645-025
o ot el i
14 .
:Needle DPX5 < #14 > DPx17NY < #19 > DPX17 < #25 >
: 107415-014 $37928-019 145646-025
(CH200-41,20042) LEFT a4E 57 2
Work clamp 546545-001
RIGHT 434E SF-2
S46544-001
I 434E SF-2 .
S44942-001
118-P34-Sp 118-P34-Sp
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Ga . 7— Bl f—5 % / Gauge parts List

<¥—-vER>

F7La»DF-SWALRROLOFBEYET. HALEVERIE, LTORSDHICZYET,
-fALRYK

< (Gauge parts >
The fellowing are provided as optional gauge parts.

Each work clamp pair are used in combination with the feed plate directly below them.
* Work clamps and feed plate

7 & w»FRTHEM / For One-touch work clamp assy

{C4-805) &' —L48 434E MK2

L S44941-001 (434E SF) / Gauge assy, 434E MK2
R S544940-001 (434E SF) S54984-001
(C3-2104, | (C4-210-7-1, T FAELER 552100-001
210-2) 210-7-2) . / Home position standard plate
T o
'Work clamp
= i I

124
S43990-001 (A) | S43991-001 (B) | 543992-001 (C)
(C3-110)

(C4-302)
Art=0.5 .

B UiR 3% ViR 3 U S49955-001

Feed plate B:t=1.0 / Screw, WiSocket SM4.37
' C:t=20
p— R
{J-53) & 74E / Needls holes plate

A | 310211001 [A-F| s51449001 |BZ]| S41013-001 | D | §29997-001

E | s10212-101 |ED| 530925-001

=
D o4 &=
$16 $2.6 #10
. $1.6 : 3.4
! 3 1 s ;2-8 =
_l--._..];_ il 1 _L_J My 3 - I a
1-1ﬂ ( G 606
! Far Heavy
weight materals )
F | 810213-001 |FD| S$30926-001

H | s30450-001 | L | s25127-001

SO R R

$2 2

2 - - P
s =2 —'Ci;”i I {'l: - . $3.3
~Uemis | =TI | (rmemme e ls e 8| ST Tes
/ For lMedium
-weight materials )
3472734021 7-001
@6
$3
|
—-%: —— {28

118-P34-Ga




Wa. B4 5 XL/ Warning labels

885~k | Warning labels fh# / Name of parts Size{mm) Code

BESAJ-FH 40X 64 | S38353-101

Label, elec. shock 4 lang. | 45X118 538352-101

%
I
m

BEESS~N - 40X64 | S38350-001
Label, operation Eng. 40 X 64 538349-001
PE E:bz;g 7.5X12.5 | S37059-001
@ Lz;ef‘:m_ufding b 12 S37060-001

118-P34-Wa
63
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CODE | REF.NO CODE | REF.NO |pagej] CODE | REF.NO CODE | REF.NO
53835310 021500106 |Z2-35-11-1 S8y | 047401442 L& DB2580T12 |B1-16-8
004400602 |U-1-31-5 | £-05-8-3 5611 048040342 JC2-81-20
00B400604 JK-515 021300216 §X-600-1-21 58 D-725 DE2881012
01-1-22 02186801 02 |K-T05 32 L-19
014680422 |C2-01-8-2 -87-1-4 9 M-15 oEzBB1212
021670102 |L-10 32 M-707
H-1-9 OHET0202 |K-503 A | 048050342 JC2-018 OE2EB1412
014880632 §).8-2 021680202 |H-1-24 B H-1-10 oE2710612
01470622 §C1-11 0NTEM02Z {D-707 048050345 |U-1-3-1-14 062710812
C1-14 025030232 |R-700-11 048060342 |J-32
C14-T H-800-11-5 048070342 |E18
1-20 025040232 |C1-35 J-19 0BZT1IMZ
C1-26 C2-81-10 048100142 jH-1-4
C1-29 025040236 J02-51 048150142 |B81-0 0E27E1012
C1-6 U-1-3-1-16 0481801 42 |C1-9 062771012
C1-7-4 U-1-3-12 052400606 JU-1-3-1-15 07 (588850
fC1-44-11 0B0ETO512 |F16
C281-5 0E0EToa12 071047650
0775302680
081003670
080520712
Q1170008
os0sa1212 083650008
M4re0e32 0S3650032
061680806 0A4300605
014770622 062020806
062300612 0A4301005
044770632 062300606 0A4400605
oi4TB0622 062301205 0A5400805
082302505
HM7EH2E6 052302506
07880512
oe240081E
M7TET412 062400806
018061436 062401 006
018062022 062401216 OAS401 008
018062522 082404005
018061636 052501 406
018082536
018083022 062660412 0AS401 206
018300836
062660712 0AS401606
062680712 0AB403006
018301236 062670412 DAS501205
018400622 062670512 0B1351606
018400632 100022004
8401238 100022005
MB8402sx
8406032 0826870512
a5 o2 0E2670612
018501036 100032004
018501232
21060102 100020004
021060106 gE2amotz 100136001
062671016
021400402 oE2600512 100187002
100242003

021400206
021500108

062680812

100250001

100360003
100402004

m

48
24
38
38
46
58
28
28
28
34
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CODE | REF.NO CODE CODE | REF.NO CODE
100402004 117536001 149805000 0248 154253001
100645003 R-T00-17 154256101
az]! 118084001 154256101

34| 118837001 : 154201001

100653001 azf| 120448001 149831101 [X-800-1-10 154297001
100887004 120990001 150173003 15433911
15T 121007001 150174000 |7-35-4-3 154340101
101 706001 122001004 -35-5-1 154340101
18] | 123882001 150179002 |2-35-8-1 154341001

102630001 | 133740005 150182000 154341001
103810002 18] | 138096001 150183000 [Z-35-10.2 154341001
104442001 140392008 150206002 154342001
150480001 154342001

1044501 140647101 150461001 154487001
150592001 154514001

10452500 241 | 1407268000 151907001 154528001
80| 141482001 15224200 154586000

104567101 23 152243001 154555000
221 | 141590001 152245101 154863001

105812003 141786001 152678201 155055001
106129002 142443001 166167002
106147002 14272100 15288211 155559001
108620002 JA-14 142990001 162683 01 155578000
A-403 2| ] 14359100 E-14-2-1-4 1580761 04

107017001 [T-1-20 s0]] 14388200 152884101 158077001
107017002 JA-705 2| 144105000 E-14-2-15 158080000
107038003 [C2-01-15 12 | 14411000 152686101 156108001
107148001 |F-13 144226001 156108001
F& 144458001 152690401 156112003

107321003 JA-704 144588001 1552068001
L4 az 162756001 157968001
10731009 |T-1-19 &0 162760051 159111001
107415014 [B1-26 4 152842059 159574101
Sp2-B-26 61f | 144712001 152872001 150610301

10745300 |D-To8 164 | 145087001 152881001 159812001
107606001 |G-14-2 24] | 145318001 152883000 159613051
Sp1-G-14 &0 152884001 15051 3051

107779001 |2-28 sall 145448001 152880001 159805001
107780001 |2-31 58 152851101 158605001
108802001 [C1-1-4 8 152848001 158805001
F-701 152856001 181995001
108230002 |A-24 152083001 183493001
108714000 [2-12 152873001 |C1-7-5 200190001
<H S8 1E3242000 |Q1-1-26-415 218850001

Z5 B8 -102 216859001
109763002 |M-18 34 153360001 JC2-81-13 218850001
110161004 JJ-37 153370001 218850001
M-721 153377001 8858001

110168001 |C2-81-22 1 153378001 218855001
110233001 |J-38 153380001 218859001
110251001 {L-@ 3z 153383001 22451 4001
110367001 [J-31 28 153364001 224514001
111140002 |50 30 153381001 224514001
114294001 {G-0 153382001 224514001
114483002 [2-22 153393001 224514001
114488002 |Z-8 153596001 228475000
115188001 }G-19 24 153507001 228475000
115188001 |22 153824001 228475000
118520001 |B16 228475000
118822001 |G-12 24 154235001 228475000
117201002 [X-500-4 154236001 228475000
117934001 |A-17-3 154237001 228475000
| ] 154252001 22R475000
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CODE | REFNO CODE CODE
231071001 JJ-17 510058001 23880000
232384001 |@1-1-287 510081201 $24728000
281662003 |u-1-4 §10111101 S25127001
402887001 |E-14-1-6 $10112001 §25456001
E-142-18 510113301 525634101
417382001 [T-1-3-5 $10123001 S28741000
552007000 |S-10 S10162201 S20017000
S-4 810174000 §20019000
IS-!E $10195101 S20023000
623033000 |D-703 810202201 829697001
625010000 |5-12 510208001 $30033001
JozesT001 |Qz2-1-3 S30450001
Q2-2-2-3 S10208002 §30925001
Q2233 $30028001
2.2-4.3 §10208003 531012001
Q2:2-7-3 $31013001
JB0BER001 |v-1 §10209101 $31032001
S00480000 [S-34 $10210201 831551209
S00554000 |Q1-1-17 §10211001 §31570409
00705001 Ju-47 $10212101 $31760000
S01005000 |2-35-4-4 $10212101 $232235001
501998001 |L-B $10212101 $32335100
S02280001 |B1-22 $10213001 S33008001
502354001 |J-24 $10220101 S33251001
$10371001 534348001
S02420101 |E-141-2 S10872100 $34883001
44212 §10377101 $34386000
S02438001 |G-25-2 $10378101 535352101
Sp2-5-25 §10408000 536008008 [T-1-18
S02439001 }G-253 10485001 536260000 {U-1-317-2
02-G-25 810478000 S37057001 Iz-sm
502445001 |a-701 $11244001 s37050001 fa1-1-24
$02652001 $11949000 Wa
S02654001 |J-8-1 §12212000 S3708000
S02747101 |z-35-4-5 12404000
stz7ea0? [7-35 512441001 S3IT47109
S02777001 |2-354 512634009 |X-800-1-1 S37148108
§02778002 |z-359 512635001 J%-600-1-15 S37H06109
802786002 |2-35-10 §12642009 |X-600-1-16 §37928019
S02787002 |2-35-10-1 512668001 |K-703
$02907000 [T-1-8 £12699000 jG-11 S37932101
S03677001 |D-728 S13365001 |K-T02
S03800001 Jc2-91-19 513389001 |D-727 S37933001
SO4516001 |C3-830-2 515002401 |Spi-E-24
04857000 Spi-E-24 S37934101
504905000 [MA-722-2 Spi-E-24 §37940001
505665001 [X-600-1-6 S16200001 |E-23 537642100
s06548001 |5-143 s17871101 |D-708 §37944000
8p1-G-14 $18093100 JF-25 S37978251
SO6706001 837883001
507333001 S18415101 §37986000
S07456000 S18415101 537987001
506030000 |Q1-1-26-16 518415101 S379868000
1 S18415101 537000508
S08178000 819748001 S37992100
508043000 [E-14-1-8 $37993000
E-14-2-1-8 $37664001
£20164001 $379965101
F-700 S21775001 §37096001
S08212001 fC1-3-1 $21798001 $37597001
S09728000 |R-700-4 821875001 $37598001
S08318101 |R-700-2 SZ3337001 38002201

509939000

323836001

538044001 259
5308045108 L2‘19
L-1-31418

538104000
538107100
538108000
38108100
538110000
S38112001
538113000
538113000
538114000
538115000

5381168000
838117000
538118000
538120000
538123000
538126000

538133000

538143000
S36144100
S38146000
538147000
538148000
838155000
538188001
330169201
53817000
53817700
sag178101
381701
$38180000
538203000
338205000
538208000
538340001

U-1-3-1-18
Q1-1<26-56
Q1-1-26-8
Qi-1-26-14

$38350001

38352101 |Q1-20
§38353101
538648001 |Z-35-4-2
5387441 |5-40-2

§39110001 |C2499

540217001 |Ge-J-52
540616001

SERBEHBBBBLEHABIRBA

& |lras
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CODE | REF.NO CODE CODE | REF.NO CODE | REF.NO |pag
540620000 fQ2-41 543187000 s44820001 |A-820 21| s4s484000 P16
540621000 543188000 544839001 |Spl-E-25 60| | 542485000 |P-1-7
$43189000 Spl-E-25 g0 | s4e4s8000 |P-1-11
543201000 Spl-E-5 go] | s4es82001 [B1-3
540622000 543224000 844746100 |R-700-15-1 4 | s4e584000 |B1-12
543295000 -§00-11-7-1 | 56 | S45588000 |01-1-28-3
S43228000 844748004 |R-TOO-5 48] | s4s587001 |B1-181
£40623000 543236009 544740001 [¥-600-11-2 e8] | s4ps880M |B1-18:2
540628000 543237100 544750100 |R-700-15-2 46] | s49585001 |B1-16-9
540620000 43240101 600-11-7-2 | 56] | 548583000 |B1-18
540635001 543250100 s44040001 |C3-2107-2 14] | s4ss0221 |267
5406840001 543251000 GaC4-210-74 62| | 548503000 |2-11
540641001 S43752000 S44041001 |C3-210-71 14] | s49a04000 |Z-20
541013001 543253000 Ga-G4-210-7-] 621 | 548508001 |E13
541060109 543254100 544942001 |C3-100-4 14} | s4s518000 |Fs53
541202151 543255000 C3-100-4 14} | 548520000 |F-17
4120500 S43256000 Sp2-c41004] 1] s49822000 |F12
541206001 543259101 S45131001 |D-726-2 16] | s4e823000 |F-34
41222101 S4326T000 S45132001 |D-726-3 16] | 545624000 |F-35
543068000 245133001 |D-726-4 161 | s40825000 |Fa6
S43265000 545134001 |D-726-5 18] | s4s528000 |E-14-1-10
541271000 543270000 845135001 |D-726-6 16] | s4952701 |63
541200301 S43971000 S45147101 |B1-2 s40520201 X1
541658000 543272000 545252000 |X%-600-11-9 56] | s48844001 16
541660001 S43273000 45253000 [X-600-11-8-1 | 56] | 548845001 |J-10
541703000 S43275000 545254000 |x-600-11-8-2 | S6] | 49548101 )22
541705001 543276000 546144100 |m-T22 540548001 |28
42007001 S43277000 546145000 |M-T221 341 | 549549001 42641
842008001 S43459001 546544001 |C2-200-4-2 14] | s40a50001 |29
542000101 846544001 |Sp2-c42004 &1 | s40851001 43S
542018001 |¥-800-1-2 S43574000 S46545001 |C3-200-4-1 14] | 48553001 M-S
542020004 |X-800-1-14 843575000 Sp2-c4200-H 81| | 549554001 |M-5-1
542021001 |[X-800-1-17 S43882100 546854000 JU-1-3-1-20 540555001 |M-5-4
542067101 |C1-1-1 S436583001 S47091001 |B1-16-3 4I 540556001 |M-6
542060001 {Ci-7 S47270001 |B2-44 61 | 340857001 |M-7
542070001 §C1-7-4 S43686000 S47502000 JQ2-2-4 421 | s4ess0i L3
542083001 Jc1-<h 543587001 547594000 joz-2-T a2} | s4m88110 |7
542084101 jC1-a4 543687002 847585000 JQ2-2-4-2 42]| s4ss830M |L13
542088001 jo1-44410 S43658001 Q2-2-7-2 42} | s49864000 |L-20
542280000 J@i-1-11 S43685002 847652000 |Q1-1-T 549868100 |U-1-3141
542653000 |T-1-15 S43893000 848578000 |P-114 48572001 JU-1-3-1-2
542658000 |2-58 o | S43696100 S48579000 |T-1-3-2 S49873000 [LU-1-3-1-11
S42750200 |A7 2} | s43696100 548580000 [Qi-1-26497 S49674001 |U-1-31-12
542731100 JA-17-1 2} | 543500001 7-103 549685000 {E-14-1-11
542752000 |A-17-2 21| s43001001 S48587000 |51 S40880001 [B1-166
542756101 [B1-16-7 41| s43902001 548588000 |5-2 540038000 fa1-1-2622
342827200 |F-24 22 | 543503001 S4BEEE001 |N-1
S42m39101 |D-710 18] | 543004101 549071000 |Q1-1-26-8 S40039101 -
s42840101 o713 18] | 543807209 S40484000 |3-18 S49555001 14
542849101 |D-7284 18] | 543909001 41 | S49485012 |5-21 S49955001 &2
542850001 {K-700 a3]| s43081000 541 | S48485000 |5-503-2 48} | 548857000 22
S42884101 |TO1 az] | 543990001 14] | s48467001 jQi141 EBI 22
542870201 [M-TOO 62 | S45488001 fQ1-1-1 38| | 549956000 22
542871201 703 341 | s43991001 14] | 548468001 jQi-1-2 s8] | s4ee500M1 22
542873101 IveTOR2 34 62] | s4g470001 jQi-1-3 38] | s4s0800m |
542880001 |D-T15 16§ | 4399200 14] | s48471000 |P-1-8 3&| B2
542880001 E21 | 548472000 |Q1-1-26-21 as) | 5429931000 1
543175000 |Q1-1-28-11 S44010001 2| | s4p473000 Q232 421 | s40082000
543178000 |Q1-1-26-12 544287000 461 | s48474000 |Q2-3-21 42| | 549953000
543177000 JO1-1-28-1 544483001 59} | S40475000 |02-3-3 549584000
543178000 |P-1-2 544485001 of | 548476000 §02-3-34 S49585000
543181000 JQ1-1-28-13 S44486101 540470001 jP-1 545088000
543184000 jo1-1-28-2 S44103101 540482000 |S-503 548887000

87
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CODE

340088001 |J-45
840502000 §F1

549994001
5408955001
50526000
S50645000
551087000

551088000
851082000
551100001
S51101 004
551102001
55110300
551241000
351282001
51283001
£51445001
551451000
551458001
551460009
551461001
551462001
551463001
551465001
551846101
551847101
551854200
551856001
&5318571M1
551858001
E5185891M1
551860001
552100001
552100001
552582001
sS528342M
552838000
552838000
SH2835200
853032000
353055100
553091001
853092001
563084001
B53085000

534644000 [U-1-3-1-7-1-1
S54845000 JU-1-3-1-F-1-2
554650000 jU-1-3-1-7
554621000 JU-1-3-1-7-1

CODE { REF.NO CODE | REF.NO CODE | REF.NO [pagel
554884001 8RGETI001 |J-22-2
~C4-806 S08872001 fJ-22-2
S55103101 {811 S008T300 |J-22-4
S55104001 |B1-4 858874001 |J-22-1
S5E106001 |B1-18 S58085001 JE-14-241
855108001 gM-1 859885001 |E-14-2-1-9
555100001 11 E-14-2-1-11
S5511100 17 8508838001 |E-14-2
355140001 JE-29 S50891001 JK-711
S55151000 |T-1-17 S508920M1 JC1-53
S5EI54001 T-1-1 S50833001 12
S55181001 JL-1 K-T08
S55199001 |M-22 712
855208000 JA-25 S5990001 JA=d1
5552130 |E9 838531001 |2-35-11-3
555214000 |E-28 SA003TO00 JO1-1-265
S55HE0M JE-19 SAO043001 |X-800-11
SE8HE101 JE-14-1-1 SACO43001 |J-22-5
E-14-2-1-1 SAOT08001 |X-600
S55311001 | 2-75 SA1034000 |1-1-2810
S58311002 |2-75 SAISTEONG |Sp2-2-1T
555402200 |T-1-4 SATSETDOT JH-1-1
555404000 1Q1-10 SA1645025 |Sp2-Z-17
S35414001 JO1-H-1 SA1752014 Sp2-Z-17
S55416001 |Q1-H-2 SA1E31001 |sSp1-BE-22
SS546001 |Q1-H3 SA1882001 |Sp1-E-22
855417001 |Q1-H-4 Spi-E-22
55541800 |Q1-HS SATES2001 |Sp1-E-22
S55410001 JQ1-HEB SA1604001 |Spi-E-22
S55420001 JO1-H-7 Spi-E-22
555421001 JA1-Ha SA1535001 -200-5
S55422001 1-H-8 SAZZ10001 |F=310
S55432000 |5-703 UE2744000 (P-1-12
S55433000 |=-704 U34870001 IT-1-3-3
355473000 |Q1-1-28-4 UA4817000 |Q1-10-1
555572001 |B2-31 Y5103 S0 RP-ME
B2-48
SE5627001 54
SooEZo10
S55630001 |5-40-1
S55832001 |5-40-3
555633001 |[z-70
S55658000
S55650000
SS5683001

557965000 JE-14-21-10
B2-50
B2-50-1
S57gre00 |B2-51
258851001 T
550103001 JD-700
5508620001 |Ga-J-53
550852000 |W-1-8
558650000 JW-1-8-1
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